95R Recumbent Lifecycle® Exercise Bike

ASSEMBLY INSTRUCTIONS




Congratulations...

and welcome to the world of

T s

The following Parts List and the step-by-step assembly procedures have been assem-

bled to make the set-up of the Recumbent Lifecycle® Exercise Bike as quick and easy
as possible.

Please take special note of the following important points prior to choosing a location
and beginning assembly of the Recumbent Lifecycle® Exercise Bike.



IMPORTANT SAFETY INSTRUCTIONS !

DO NOT locate the Exercise Bike outdoors, near swimming pools, or in areas of high humidity.

DO NOT operate your Exercise Bike if it has been dropped, damaged, or even partially
immersed in water. Contact Life Fitness Customer Support Services at the number in the
Operation Manual.

DO NOT locate the Exercise Bike any closer than 30 inches ( 76 cm ) to a television set.

DO NOT locate additional Exercise Bike any closer than a minimum of 42 inches (107 cm) from
center to center to avoid interference (cross talk) between Heart Rate monitors.

DO keep the area around your Exercise Bike clear of any obstructions, including walls and fur-
niture.

DO verify the contents of the delivery carton against the accompanying Parts Listing prior to
setting the cartons and shipping material aside. If any parts are missing, contact Life Fitness
Customer Support Services at the number listed in the Operation Manual. Save the shipping
cartons in case of return.

DO read the entire Operation Manual prior to attempting to operate this machine as this is
essential for proper use.

CONSIGNES DE SECURITE IMPORTANTES!

NE PAS placer le vélo d'exercice allongé Lifecycle a I'extérieur, prés d'une piscine ou dans un
endroit trés humide.

NE PAS faire fonctionner le vélo d'exercice allongé Lifecycle s'il est tombé, s'il a été endom-
mage ou s'il a été partiellement plongé dans I'eau. Téléphoner au service aprés-vente de Life
Fitness dont le numéro figure sur la couverture arriére du guide d'installation.

NE PAS placer le vélo d'exercice allongé Lifecycle a moins de 76 cm (30 po) d'un poste de
télévision.

MAINTENIR la zone autour du vélo d'exercice allongé Lifecycle libre de toute obstruction, y
compris murs et meubles.

VERIFIER si I'emballage contient toutes les piéces de la liste jointe avant de le mettre de coté.
Si des piéces manquent, téléphoner au service aprés-vente de Life Fitness dont le numéro fig-
ure sur la couverture arriére du guide d'installation. Conserver I'emballage au cas ou l'appareil
devrait étre renvoyé.

LIRE le manuel de I'utilisateur tout entier avant d'essayer de faire fonctionner cet appareil. Ceci
est indispensable a son utilisation correcte.



TOOLS REQUIRED FOR ASSEMBLY...

Magnetic #2 Bit Phillips Screwdriver, 6mm Hex Key Allen Driver and Ratchet, Side Cutters, 17mm
socket and Ratchet

PARTS DESCRIPTION

1 | Monocolumn Assembly Qty: 1 2 | M10 X 90MM Screw Qty: 3
0017-00101-2035
3 | Phillips Screw Qty: 1 4 | Display Console Qty: 1
0017-00101-1796
5 | Rear Cover Qty: 1 6 | M5 x 14mm Phillips Screw Qty: 4
0017-00101-1940
7 | Handlebar Qty: 1 8 | M8 X 20MM Screw Qty: 8
0017-00101-1881
9 | M8 Washer Qty: 10 | 10 | Accessory Tray Holder Qty: 1
0017-00104-0469
11 | M8 X 16MM Screw Qty: 2 12 | Seat Qty: 1
0017-00101-2030
13 | Accessory Tray Qty: 1 14 | Seat Back Qty: 1
15| M8 X 60MM Screw Qty: 4 16 | Power Block (for Engage Console Only) Qty: 1
0017-00101-2018
17 | Power Cord (for Engage Console Only) Qty: 1 18 | M5 Washer Qty: 1
0017-00104-0494
19 | Nut Plate Qty: 1 20 | Two-Hole Plate Qty: 1
21| One-Hole Plate Qty: 1

@
© E T (| I

® ®
® [—> I

@) @
[

1 2 3 4 5 6 7 8 9 10 11 12 13

T
14 15 16




IMPORTANT!
DO NOT DISCARD THE SHIP KIT. ALL NECESSARY COMPONENTS NEEDED TO COMPLETE
THE INSTALLATION ARE LOCATED IN THE SHIP KIT.

IMPORTANT!
NE JETEZ PAS LE KIT. IL CONTIENT TOUS LES ELEMENTS NECESSAIRES POUR
L'INSTALLATION.

1. Position the unit base near its location for use.

2. Remove the USER LEFT CRANK ARM HOLE PLUG (A) and set it aside. Remove the
USER LEFT CRANK ARM SCREW (B) and slide the CRANK ARM (C) off the unit. Set
them both aside.

3. Remove the seven SCREWS (D) securing the USER LEFT FRONT SHROUD (E).
Remove the FRONT SHROUD and set it aside.

4.  Slide the MONOCOLUMN ASSEMBLY (1) over the FRONT TUBE (F). Position and
align the NUT PLATE (19), TWO-HOLE PLATE (20) and ONE-HOLE PLATE (21) at the
front and back of the MONOCOLUMN ASSEMBLY as shown. Secure the MONOCOL-
UMN ASSEMBLY using three M10 x 90mm SCREWS (2). Tighten the
SCREWS to 50-55 ft Ibs.

NOTE: Be careful not to pinch wires when sliding the MONO- @{\

COLUMN ASSEMBLY over the FRONT TUBE.

Re-install the USER LEFT FRONT SHROUD (E) using the
seven previously removed SCREWS (D).

Re-install the CRANK ARM (C) using the USER LEFT
CRANK ARM SCREW (B) previously removed. Tighten
the SCREWS to 30-33 ft Ibs. Replace the USER LEFT
CRANK ARM HOLE PLUG (A).

Slide the FRONT ACCESSORY TRAY (G) downward to
meet the FRONT SHROUDS (E). Secure the FRONT ACCESSORY

TRAY using one PHILLIPS SCREW (3) and M5 WASHER (18). Tighten the
SCREWS securely. Do not overtighten the SCREWS.

5.  Cut the wire tie holding the cables to the CONSOLE BRACKET (H).

Position the DISPLAY CONSOLE (4) near the CONSOLE BRACKET (H).
Connect the MAIN CONSOLE CABLE (J), NETWORK CABLE (K) and

GROUND WIRE (L) leading from the MONOCOLUMN ASSEMBLY (1) to
their respective locations in the back of the DISPLAY CONSOLE.

NOTE: If using C-SAFE, connect the NETWORK CABLE to the
BLACK JACK. If using ETHERNET, connect the NETWORK
CABLE to the SILVER JACK.

For units with Engage Consoles (15” LCD)

Connect the COAXIAL CABLE (M) leading from the MONOCOL-
UMN ASSEMBLY (1) to the back of the DISPLAY CONSOLE.
NOTE: Be sure all CONNECTORS are fully seated.

Bundle and wire-tie unused cables to the side of the CONSOLE
BRACKET center post. Do not block any mounting holes.

Rest the DISPLAY CONSOLE on the CONSOLE BRACKET. Position the
REAR COVER (5) at the back of the DISPLAY CONSOLE and secure together
using four SCREWS (6). Tighten the SCREWS securely. Do not overtighten
the SCREWS.




6. Position the HANDLEBARS (7) as shown. Secure each HANDLEBAR to the SEAT
FRAME (N) using two M8 x 20mm SCREWS (8) and two M8 WASHERS (9) each.

NOTE: Be sure the the TABS of the HANDLEBARS are inserted into the slots on the
underside of the SEAT FRAME as shown in the detail before securing.

Connect the HEART RATE CABLES (O) leading from the HANDLEBARS to the
CENTER LEAD (P) located in the SEAT FRAME.

NOTE: Be sure the CONNECTORS are fully seated.

7. Secure the ACCESSORY TRAY HOLDER (10) to the SEAT FRAME (N)
using two M8 x 16mm SCREWS (11) and two M8 WASHERS (9). Tighten
the SCREWS securely. Do not overtighten the SCREWS.

Secure the SEAT (12) to the SEAT FRAME (N) using four M8 x 20mm
SCREWS (8) and two M8 WASHERS (9). Tighten the SCREWS securely.
Do not overtighten the SCREWS.

Place the ACCESSORY TRAY (13) into the ACCESSORY TRAY HOLDER
as shown. Press down firmly to secure the ACCESSORY TRAY in place.

8.  Attach the SEAT BACK (14) to the SEAT FRAME (N) using four SCREWS
(15). Tighten the SCREWS securely. Do not overtighten the SCREWS.




9. For units with Engage Consoles
Position the unit in its final position for use.

Remove the protective liner from one of the provided FASTENER
STRIPS. Attach the fastener strip to the bottom of the POWER
BLOCK (16). Interlock the remaining FASTENER STRIP to the
installed FASTENER STRIP. Remove the remaining protective liner
from FASTENER STRIP and secure the POWER BLOCK to the
underside of the CENTER FRAME as shown.

Route the POWER CORD (17) under the FRONT STABILIZER (Q)
and install the screw-type connector to the appropriate receptacle of
the MEDIA CONNECTOR BOARD (R). Bundle excess POWER CORD
and store under the unit.

Connect the BROADCAST SUPPLY CABLE (S) and NETWORK
CABLE (T) to the MEDIA CONNECTOR BOARD.

Connect the POWER CORD to the POWER BLOCK.

MEDIA CONNECTOR BOARD RECEPTACLES: ( \
a. 12V POWER FOR ATTACHABLE TV
b. 36V EXTERNAL POWER FOR ENGAGE CONSOLE (15" LCD) @\
c. BROADCAST SUPPLY INPUT (COAXIAL) /(D
| 9 ©
d. FITNESS NETWORK; C-SAFE OR ETHERNET @\

—



Physical Dimensions:

Length
Width

Height
Weight

65 inches / 165 centimeters
27 inches / 68.5 centimeters
53 inches / 134.6 centimeters

214 pounds / 97 kilograms

PRE-OPERATION CHECKLIST

4
4

v

v

Ensure that all fasteners are tight.

Make sure the Recumbent Lifecycle® Exercise Bike is properly leveled and stable.
(Refer to the Operation Manual)

Ensure that the Leveler Jam Nuts are tight.
(Refer to the Operation Manual)

Read the entire Operation manual before using the Recumbent Lifecycle® Exercise Bike.

LISTE DES VERIFICATIONS A EFFECTUER AVANT LA MISE EN MARCHE

4
4

v

v

Vérifiez si tous les dispositifs de fixation sont serrés.

Vérifiez si vélo d'exercice vertical est de niveau et stable.
(Référez-vous au manuel d'utilisation.)

Vérifiez si les contre-écrous des vérins de mise a niveau sont serrés.
(Référez-vous au manuel d'utilisation.)

Lisez le manuel d'utilisation dans son intégralité avant d'utiliser vélo d'exercice vertical.

Before attempting to operate your Recumbent Lifecycle® Exercise Bike, it is imperative that you familiarize yourself with
the contents of the Operation Manual. If your Recumbent Lifecycle® Exercise Bike does not respond as described in the
Operation Manual, contact the nearest Life Fitness service center as listed in the Operation Manual.

Life Fitness Customer Support Services
(800) 351-3737 or (847) 451-0036
Prior to your call, please be sure you have located and noted the MODEL NUMBER & SERIAL NUMBER.

The Model & Serial number information of your Life Fitness Recumbent Lifecycle® Exercise Bike is listed on a label
located on the front stabilizer.

Hl

BUILT TO LEAD

MO051-00K66-D010 1.09

©2009 Life Fitness, a division of Brunswick Corporation. All rights reserved. (o
Life Fitness is a trademark of Brunswick Corporation.




O5R lifecycle® liegeergometer

MONTAGEANLEITUNG




Herzlichen Gliickwunsch...

und willkommen bei
LLFEF7Pro5S

Die folgende Teileliste und schrittweise Montageanleitung dienen dazu, den Aufbau
dieses Lifecycle® Liegeergometers so einfach wie moglich zu machen.

Bitte lesen Sie die nachfolgenden Informationen sorgfaltig, bevor Sie einen Standort
fur das Lifecycle® Liegeergometer wahlen und mit der Montage beginnen.



WICHTIGE SICHERHEITSVORKEHRUNGEN

Den Heimtrainer NICHT im Freien, in Schwimmbeckennahe oder in Raumen mit hoher
Luftfeuchtigkeit aufstellen.

Den Heimtrainer NICHT benutzen, wenn er fallengelassen bzw. anderweitig beschadigt wurde

oder Teile des Gerats mit Wasser in Beruhrung gekommen sind. Wenden Sie sich in diesem
Fall unter der im Benutzerhandbuch angegebenen Nummer an den Life Fithess Kundendienst.

Den Heimtrainer mit MINDESTENS 30 in. (76 cm) Abstand zu einem Fernsehgerat aufstellen.

Mehrere Heimtrainer mit MINDESTENS 42 in. (107 cm) Abstand (zwischen den Mittellinien)
voneinander aufstellen, um Stérungen (Uberlagerung) zwischen Herzfrequenzmonitoren zu
vermeiden.

Um den Heimtrainer herum AUSREICHEND Freiraum lassen.

Den Inhalt der Lieferung mit der Teileliste vergleichen. Sollten Teile fehlen, wenden Sie sich
bitte unter der im Benutzerhandbuch angegebenen Nummer an den Life Fitness-Kundendienst.
Das Verpackungsmaterial (Kartons) fur den Fall einer Ricksendung aufbewahren.

Vor Inbetriebnahme dieses Gerates das Benutzerhandbuch SORGFALTIG lesen.



BENOTIGTES WERKZEUG FUR DIE MONTAGE...

Magnetischer Kreuzschlitzschraubendreher, 6 mm Inbusschlissel und Ratsche, Seitenschneider,
17 mm Steckschlissel und Ratsche

BESCHREIBUNG DER TEILE

1 | Einzelsaule Anz: 1 2 | M10 X 90 mm Schraube Anz: 3
0017-00101-2035
3 | Kreuzschlitzschraube Anz: 1 4 | Display-Konsole Anz: 1
0017-00101-1796
5 | Hintere Abdeckung Anz: 1 6 | M5 x 14 mm Kreuzschlitzschraube Anz: 4
0017-00101-1940
7 | Handlauf Anz: 1 8 | M8 X 20 mm Schraube Anz: 8
0017-00101-1881
9 | M8 Unterlegscheibe Anz: 10 | 10| Ablagenhalter Anz: 1
0017-00104-0469
11 | M8 X 16 mm Schraube Anz: 2 12 | Sitz Anz: 1
0017-00101-2030
13| Ablage Anz: 1 14 | Sitzricken Anz: 1
15| M8 X 60 mm Schraube Anz: 4 16 | Stromblock (nur fir die Engage Konsole) Anz.:1
0017-00101-2018
17 | Netzkabel (nur fir die Engage Konsole) Anz.: 1 18 | M5 Unterlegscheibe Anz: 1
0017-00104-0494
19 | Mutternplatte Anz.: 1 20 | Platte mit zwei Offnungen Anz.:1
21| Platte mit einer Offnung Anz.: 1
1 2 3 4 5 6 7 8 9 10 M 12 13 14 15 16




WICHTIG!
DAS VERSANDKIT NICHT ENTSORGEN. DIESES KIT ENTHALT ALLE FUR DIE INSTALLATION
BENOTIGTEN KOMPONENTEN.

Das Gerat in der Nahe des Verwendungsortes positionieren.

2. Den VERSCHLUSSSTECKER FUR DEN LINKEN TRETKURBELARM (A)
ENTFERNEN und zur Seite legen. Die SCHRAUBE DES LINKEN TRETKURBELARMS
(B) ENTFERNEN und den TRETKURBELARM (C) von der Einheit ziehen. Beide Teile
aufbewahren.

3. Die sieben SCHRAUBEN (D), mit denen die LINKE VORDERE VERKLEIDUNG (E)
BEFESTIGT IST, ENTFERNEN. Die VORDERE VERKLEIDUNG entfernen und beiseite
legen.

4. Die EINZELSAULE (1) auf die VORDERE STANGE (F) SCHIEBEN. Die
MUTTERNPLATTE (19), DIE PLATTE MIT ZWEI OFFNUNGEN (20) und DIE PLATTE
MIT EINER OFFNUNG (21) an der Vorder- und Riickseite der EINZELSAULE wie
abgebildet positionieren und ausrichten. Die EINZELSAULE mit drei M10 x 90mm
SCHRAUBEN (2) BEFESTIGEN. Die SCHRAUBENauf ein Drehmoment
von 50-55 ft.-lbs (67—74 Nm) anziehen.

HINWEIS: Darauf achten, dass die Kabel nicht eingeklemmt
werden, wenn DIE EINZELSAULE iiber die VORDERE
STANGE GESCHOBEN WIRD.

den sieben zuvor entfernten SCHRAUBEN (D)
ANBRINGEN. T g
Den TRETKURBELARM (C) erneut mit DER ZUVOR é .

ENTFERNTEN SCHRAUBE FUR DEN

TRETKURBELARM (B) befestigen. Die SCHRAUBEN auf
ein Drehmoment von 30-33 ft.-lbs (67—74 Nm) anziehen. Den
Verschlussstecker des LINKEN TRETKURBELARMS (A) WIEDER
EINSETZEN.

Die VORDERE ABLAGE (G) nach unten auf die VORDERE VERKLEIDUNG
(E) SCHIEBEN. Die vordere ABLAGE mit einer SCHRAUBE (3) und einer M5
UNTERLEGSCHEIBE (18) BEFESTIGEN. Die SCHRAUBEN fest anziehen.
Die SCHRAUBEN nicht zu fest anziehen.

5. Den Kabelbinder, mit der die Kabel an der
KONSOLENHALTERUNG(H) befestigt sind, durchschneiden.

Die DISPLAY-KONSOLE (4) neben der KONSOLENHALTERUNG
(H) POSITIONIEREN. Das HAUPTKONSOLENKABEL (J), DAS
NETZWERKKABEL (K) und das ERDUNGSKABEL (L), die
jeweils die EINZELSAULE (1) mit den entsprechenden
Anschlissen auf der Rickseite der DISPLAY-KONSOLE
VERBINDEN, ANSCHLIEREN.

HINWEIS: Wenn C-SAFE VERWENDET WIRD, das
NETZWERKKABEL an den SCHWARZEN ANSCHLUSS
ANSCHLIEREN. Wenn ETHERNET VERWENDET WIRD, das
NETZWERKKABEL an den SILBERNEN ANSCHLUSS ANSCHLIEREN.

Fir Einheiten mit Engage Konsole (15” LCD)

Das KOAXIALKABEL (M) ANSCHLIEREN, die von der EINZELSAULE (1) auf die Rickseite der
DISPLAY-KONSOLE FUHREN.

HINWEIS: Sicherstellen, DASS DIE STECKVERBINDER vollstandig ineinander eingesteckt sind.

Nicht verwendete Kabel zusammenfassen und mit Kabelbindern an der Seite der Mittelsaule an der
KONSOLENHALTERUNG BEFESTIGEN. Die Montagedffnungen nicht blockieren.

Die DISPLAY-KONSOLE auf die KONSOLENHALTERUNG AUFSETZEN. Die HINTERE
ABDECKUNG (5) auf der Ruckseite der DISPLAY-KONSOLE positionieren und mit vier
SCHRAUBEN(6) sichern. Die SCHRAUBEN fest anziehen. Die SCHRAUBEN nicht zu fest
anziehen.




6. Die HALTEGRIFFE (7) wie gezeigt positionieren. Jeden HALTEGRIFF mit je
zwei M8 x 20mmSCHRAUBEN (8) und je zwei M8 UNTERLEGSCHEIBEN
(9) am SITZRAHMEN (N) befestigen.

HINWEIS: Sicherstellen, dass die ZUNGEN der HALTEGRIFFE wie gezeigt in die
Schlitze unter dem SITZRAHMEN eingeschoben werden, bevor die Haltegriffe
befestigt werden.

DIE Herzfrequenzkabel (O) anschlie3en, die von den HALTEGRIFFEN zum
HAUPTKABEL (P) im SITZZRAHMEN FUHREN.

HINWEIS: Sicherstellen, DASS DIE STECKVERBINDER
vollstandig ineinander eingesteckt sind.

7. Die ABLAGENHALTERUNG (10) mit zwei M8 x 16 mm SCHRAUBEN (11)
und zwei M8 UNTERLEGSCHEIBEN (9) AM Sitzrahmen (N) befestigen.
Die SCHRAUBEN fest anziehen. Die SCHRAUBEN NICHT ZU FEST
ANZIEHEN.

Den SITZ (12) mit vier M8 x 20 mm SCHRAUBEN (8) und zwei M8
UNTERLEGSCHEIBEN (9) AM Sitzrahmen (N) sichern. Die SCHRAUBEN
fest anziehen. Die SCHRAUBEN nicht zu fest anziehen.

Die ABLAGE (13) wie gezeigt auf dem ABLAGENHALTER positionieren. Die
ABLAGE fest nach unten driicken, um sie zu befestigen.

8. Den SITZRUCKEN (14) MIT VIER Schrauben (15) am SITZRAHMEN (N)
befestigen. Die SCHRAUBEN fest anziehen. Die SCHRAUBEN nicht zu
fest anziehen.




9. Fir Einheiten mit Engage Konsole
Das Gerat am dauerhaften Aufstellungsort positionieren.

Den Schutzfilm von einem der HAFTSTREIFEN abziehen. Den
Haftstreifen an der Unterseite des STROMBLOCKS (16) ANBRINGEN.
Den verbleibenden HAFTSTREIFEN am befestigten HAFTSTREIFEN
ANBRINGEN. Den verbleibenden Schutzfilm vom HAFTSTREIFEN
abziehen und den STROMBLOCK wie gezeigt auf der Unterseite des
MITTELRAHMENS anbringen.

Das STROMKABEL (17) unter dem VORDEREN STABILISATOR (Q)
entlangfiihren und den Schraubanschluss am entsprechenden Anschluss
an der MEDIENANSCHLUSSKONSOLE (R) festschrauben. Das
restliche NETZKABEL bundeln und unter der Einheit verstauen.

Das UbertragungsKABEL (S) und NETZWERKKABEL (T) an der
MEDIENANSCHLUSSKONSOLE anschlielen.

Das NETZKABELan den STROMBLOCK anschlief3en.

ANSCHLUSSE AN DER MEDIENANSCHLUSSKONSOLE: ( \

12 V STROMVERSORGUNG FUR TV-ANSCHLUSS

b. 36V EXTERNER STROMANSCHLUSS FUR ENGAGE
KONSOLE (15” LCD)

UBERTRAGUNGSEINGANG (KOAXIAL)
d. FITNESS-NETZWERK; C-SAFE ODER ETHERNET

D
[




Gerateabmessungen:

Lange 65 inches/165 cm
Breite 27 inches/68,5 cm
Hohe 53 inches/134,6 cm
Gewicht 97 kg

CHECKLISTE VOR INBETRIEBNAHME

v Sicherstellen, dass alle Befestigungselemente fest angezogen sind.

v Sicherstellen, dass das Lifecycle® Liegeergometer eben und stabil aufgestellt ist.
(Siehe Benutzerhandbuch.)

v Sicherstellen, dass die Kontermuttern der EinstellfiRe fest angezogen sind.
(Siehe Benutzerhandbuch.)

v Das Benutzerhandbuch vor Verwendung des Lifecycle® Liegeergometers lesen.

Vor Verwendung des Lifecycle® Liegeergometers das Benutzerhandbuch lesen. Wenn lhr Lifecycle® Liegeergometer
nicht wie in der im Benutzerhandbuch beschriebenen Weise funktioniert, wenden Sie sich bitte an das im
Benutzerhandbuch angegebene Life Fithess Service Center in lhrer Nahe.

Life Fitness Kundendienst
(800) 351-3737 (in den USA) oder +1 (847) 451-0036
Beim Anruf immer die MODELL- UND SERIENNUMMER bereithalten.

Die Modell- und Seriennummern des Lifecycle® Liegeergometers sind auf einem Schild an der hinteren
Stabilisatorstange zu finden.

Hl

BUILT TO LEAD

© 2009 Life Fitness, eine Firma der Brunswick Corporation. Alle Rechte vorbehalten. -,
Life Fitness ist ein Warenzeichen der Brunswick Corporation.

MO051-00K66-D010 1.09




O5R lifecycle® ligfietshometrainer

AANWIJZINGEN VOOR MONTAGE




Gefeliciteerd...

en welkom in de wereld van
LLFEF7Pro5S

De bijgevoegde onderdelenlijst en de stapsgewijze montageprocedure zijn
samengesteld om de montage van de Lifecycle® ligfiets-nometrainer zo snel en
eenvoudig mogelijk te laten verlopen.

Wilt u speciale aandacht aan de volgende belangrijke punten schenken voordat u de
locatie kiest en de Lifecycle® ligfietshometrainer gaat monteren.



BELANGRIJKE VEILIGHEIDSAANWIJZINGEN!

Gebruik de hometrainer NIET buiten, naast zwembaden of in ruimten met een hoge
vochtigheidsgraad.

Gebruik de hometrainer NIET als hij gevallen of beschadigd is, of als er water overheen
gekomen is. Neem in zulke gevallen contact op met de klantendienst van Life Fitness, waarvan
u het nummer in de gebruikershandleiding kunt vinden.

Plaats de hometrainer NIET op minder dan 76 cm (30 inch) van een televisietoestel.

Plaats extra hometrainers NIET op een onderlinge afstand van minder dan 107 cm - van
middelpunt tot middelpunt — (van elkaar) om wederzijdse storing van de hartslagmonitors te
voorkomen.

Houd de ruimte rondom de hometrainer VRIJ van obstakels, met inbegrip van muren en
meubilair.

CONTROLEER de inhoud van de geleverde doos aan de hand van de bijgevoegde
onderdelenlijst voordat u de dozen en het verpakkingsmateriaal opzij legt. Neem als er
onderdelen ontbreken contact op met de klantendienst van Life Fitness waarvan u het
telefoonnummer in de gebruikershandleiding vindt. Bewaar de verzenddozen ingeval het
product moet worden teruggestuurd.

NEEM de gebruikershandleiding helemaal door voordat u het toestel voor het eerst in gebruik
neemt. Dit is essentieel voor een goed resultaat.



BENODIGD GEREEDSCHAP...

Kruiskopschroevendraaier met magnetisch bit nr. 2; 6 mm inbusmoersleutel met ratel, gehoekte
kniptang; 17 mm steeksleutel met ratel

BESCHRIJVING ONDERDELEN

1 | Kolom Aantal: 1 2 | M10 X 90MM schroef Aantal: 3
0017-00101-2035
3 | Kruiskopschroef Aantal: 1 4 | Bedieningspaneel Aantal: 1
0017-00101-1796
5 | Achterkap Aantal: 1 6 | M5 x 14mm kruiskopschroef Aantal: 4
0017-00101-1940
7 | Handgreep Aantal: 1 8 | M8 X 20MM schroef Aantal: 8
0017-00101-1881
9 | M8ring Aantal: 10 | 10 | Bevestiging accessoirehouder Aantal: 1
0017-00104-0469
11 | M8 X 16MM schroef Aantal: 2 12 | Zitting Aantal: 1
0017-00101-2030
13 | Accessoirehouder Aantal: 1 14 | Rugleuning Aantal: 1
15| M8 X 60MM schroef Aantal: 4 16 | Voedingsblok Aantal: 1
0017-00101-2018 (alleen voor Engage-bedieningspaneel)
17 | Voedingskabel Aantal: 1 18 | M5 Ring Aantal: 1
(alleen voor Engage-bedieningspaneel) 0017-00104-0494
19 | Moerplaat Aantal: 1 20 | Plaat met twee gaten Aantal: 1
21 | Plaat met één gat Aantal: 1
1 2 3 4 5 6 7 8 9 10 M 12 13 14 15 16




BELANGRIJK!
GOOI DE VERPAKKINGSSET NIET WEG. ALLE ONDERDELEN DIE NODIG ZIJN OM DE
INSTALLATIE TE VOLTOOIEN BEVINDEN ZICH IN DE VERPAKKINGSSET.

Zet de hometrainer in de buurt van waar u hem wilt gebruiken.

2.  Verwijder de LINKER KRUKARMPLUG (A) en leg deze opzij. Verwijder de LINKER
KRUKARMSCHROEF (B) en schuif de KRUKARM (C) van de eenheid. Leg beide
onderdelen opzij.

3.  Verwijder de zeven SCHROEVEN (D) voor bevestiging van de LINKER VOORKAP
(E). Verwijder de VOORKAP en leg deze opzij.

4.  Schuif de KOLOM (1) over de VOORSTE BUIS (F) heen. Breng de MOERPLAAT
(19), de PLAAT MET TWEE GATEN (20) en de PLAAT MET EEN GAT (21) aan de
voorkant en achterkant van de KOLOM zoals afgebeeld aan en lijn ze uit. Bevestig
de KOLOM met drie M10 x 90mm SCHROEVEN (2). Draai de SCHROEVEN aan
tot 50-55 ft.-Ibs.

OPMERKING: Pas op dat u geen draden afknelt terwijl u de
KOLOM over de VOORSTE BUIS SCHUIFT.

Breng de LINKER VOORKAP (E) weer aan. Gebruik
daarvoor de zeven eerder verwijderde SCHROEVEN (D).

Breng de KRUKARM (C) weer aan. Gebruik daarbij de
LINKER KRUKARMSCHROEF (B) die eerder was
verwijderd. Draai de SCHROEVENaan tot 30-33 ft.-Ibs.
Plaats de LINKER KRUKARMPLUG (A) TERUG.

Schuif de VOORSTE ACCESSOIREHOUDER (G) omlaag
naar de VOORKAPPEN (E). Bevestig de VOORSTE
ACCESSOIREHOUDER met een KRUISKOPSCHROEF (3) en een M5
RING (18). Draai de SCHROEVEN goed vast. Draai de SCHROEVEN niet
te vast aan.

5. Knip de kabelbinder door waarmee de kabels op de
BEDIENINGSPANEELSTEUN (H) zijn bevestigd.

Plaats het BEDIENINGSPANEEL (4) bij de BEDIENINGSPANEELSTEUN
(H). Sluit de HOOFDBEDIENINGSPANEELKABEL (J), DE
NETWERKKABEL (K) en de MASSAKABEL (L) vanuit de KOLOM (1)
aan op de juiste plaats op de achterkant van het
BEDIENINGSPANEEL.

OPMERKING: Als u C-SAFE gebruikt, sluit u de
NETWERKKABEL aan op het ZWARTE CONTACT. Als u
ETHERNET gebruikt, sluit u de NETWERKKABEL aan op het
ZILVERKLEURIGE CONTACT.

Voor hometrainers met Engage-bedieningspaneel (15” LCD) \G{

Sluit de COAXKABEL (M) vanuit de KOLOM (1) aan op de
achterkant van het BEDIENINGSPANEEL.

OPMERKING: Zorg dat alle CONNECTORS goed zijn aangesloten.

Voeg ongebruikte kabels samen en bevestig ze met een kabelbinder op de
zijkant van de middelste staander van de BEDIENINGSPANEELSTEUN.
Blokkeer hierbij geen montageopeningen.

Plaats het BEDIENINGSPANEEL op de BEDIENINGSPANEELSTEUN.
Plaats de ACHTERKAP (5) op de achterkant van het BEDIENINGSPANEEL
en bevestig hem met de vier SCHROEVEN (6). Draai de SCHROEVEN
goed aan. Draai de SCHROEVEN niet te vast aan.




Plaats de HANDGREPEN (7) zoals afgebeeld. Bevestig elke HANDGREEP
op het ZADELFRAME (N) met twee M8 x 20mm SCHROEVEN (8) en twee
M8 RINGEN (9) elk.

OPMERKING: Controleer of de LIPPEN van de HANDGREPEN in de gleuven op
de onderkant van het ZADELFRAME zijn gestoken, zoals afgebeeld, voordat u ze
vastzet.

SLUIT DE hartfrequentiekabels (O) vanuit de HANDGREPEN aan op de
MIDDELSTE DRAAD (P) in het ZADELFRAME.

OPMERKING: Zorg dat alle CONNECTORS goed zijn
aangesloten.

Monteer de BEVESTIGING VAN DE ACCESSOIREHOUDER (10) op het
ZADELFRAME (N) met de twee M8 x 16mm SCHROEVEN (11) en twee M8
RINGEN (9). Draai de SCHROEVEN goed vast. Draai de SCHROEVEN
NIET TE VAST AAN.

Bevestig het ZADEL (12) op het ZADELFRAME (N) met vier M8 x 20mm
SCHROEVEN (8) en twee M8 RINGEN (9). Draai de SCHROEVEN goed
vast. Draai de SCHROEVEN niet te vast aan.

Plaats de ACCESSOIREHOUDER (13) in de BEVESTIGING VOOR DE
ACCESSOIREHOUDER zoals afgebeeld. Druk de ACCESSOIREHOUDER
omlaag op zijn plaats.

Bevestig de RUGLEUNING (14) op het ZADELFRAME (N) met vier
SCHROEVEN (15). Draai de SCHROEVEN goed vast. Draai de
SCHROEVEN niet te vast aan.




9. Voor hometrainers met Engage-bedieningspaneel
Zet de hometrainer op zijn uiteindelijke gebruikslocatie.

Verwijder het beschermmateriaal van een van de meegeleverde
BEVESTIGINGSSTRIPS. Maak de bevestigingsstrip vast op de
onderkant van het VOEDINGSBLOK (16). Verbind de andere
BEVESTIGINGSSTRIP met de reeds geinstalleerde
BEVESTIGINGSSTRIP. Verwijder het resterende beschermmateriaal van
de BEVESTIGINGSSTRIP en bevestig het VOEDINGSBLOK op de
onderkant van het MIDDELSTE FRAME, zoals afgebeeld.

Leid de VOEDINGSKABEL (17) onder de VOORSTE STABILISATOR
(Q) door en installeer de schroefconnector op het toepasselijke contact
op de MEDIAVERBINDINGSPLAAT (R). Bind overtollige
VOEDINGSKABEL samen en berg dit onder het apparaat op.

Sluit de ZENDERKABEL (S) en de NETWERKKABEL (T) aan op de
MEDIAVERBINDINGSPLAAT.

Sluit de VOEDINGSKABEL aan op het VOEDINGSBLOK.

AANSLUITPUNTEN MEDIAVERBINDINGSPLAAT:

12 V-VOEDING VOOR AANSLUITBARE TV

36 V EXTERNE VOEDING VOOR ENGAGE
BEDIENINGSPANEEL (15” LCD)

INGANG ZENDERSIGNAAL (COAX) @\\@ @

FITNESS-NETWERK; C-SAFE OF ETHERNET




Afmetingen:

Lengte 65 inch (165 centimeter)
Breedte 27 inch (68,5 centimeter)
Hoogte 53 inch (134,6 centimeter)
Gewicht 214 pounds / 97 kilo

CONTROLELIJST VOOR INGEBRUIKNAME

v Controleer of alle bevestigingen stevig zijn aangedraaid.

v Controleer of de Lifecycle® ligfietshometrainer waterpas staat en stabiel is.
(Raadpleeg de gebruikershandleiding.)

v Controleer of de contramoeren van de stabilisatiepoten stevig vastzitten.
(Raadpleeg de gebruikershandleiding.)

v Neem de gebruikershandleiding volledig door voordat u de Lifecycle® ligfietshometrainer gaat gebruiken.

Voordat u met de Lifecycle® ligfietshometrainer gaat werken, is het van essentieel belang dat u de gebruikershandleiding
grondig doorneemt. Indien uw Lifecycle® ligfietshometrainer niet reageert zoals beschreven in de gebruikershandleiding,
neem dan contact op met het dichtstbijzijnde servicecentrum van Life Fitness, waarvan de lijst is opgenomen in de
gebruikershandleiding.

De klantendienst van Life Fitness
Telefoon (800) 351-3737 of (847) 451-0036
Zorg voordat u belt dat u het MODELNUMMER en SERIENUMMER bij de hand hebt.

Het model- en serienummer van uw Life Fitness Lifecycle® ligfietshometrainer vindt u op een sticker op de voorste
stabilisatiestang.

Hl

BUILT TO LEAD

© 2009 Life Fitness, een onderdeel van Brunswick Corporation. Alle rechten voorbehouden. -
Life Fitness is een handelsmerk van Brunswick Corporation.

MO051-00K66-D010 1.09




Lyclette reclinata Lifecycle® 3R

ISTRUZIONI PER IL MONTAGGIO




Congratulazioni...

e benvenuti nel mondo di
LLFEF7Pro5S

Il seguente elenco di identificazione dei componenti e le procedure dettagliate di
montaggio sono stati redatti per rendere piu facile e veloce possibile l'installazione
della cyclette reclinata Lifecycle®.

Prima di scegliere I'ubicazione della cyclette reclinata Lifecycle® e di iniziare
il montaggio, leggere le seguenti importanti avvertenze.



IMPORTANTI ISTRUZIONI DI SICUREZZA

NON collocare la cyclette all’aperto, in prossimita di piscine o in aree molto umide.

NON utilizzare la cyclette se ha subito urti, se & danneggiata o se é stata immersa in acqua
anche solo parzialmente. In tali situazioni contattare il centro assistenza clienti Life Fitness
telefonando al numero indicato nel manuale di funzionamento del prodotto.

NON collocare la cyclette a meno di 30 pollici (76 cm) da qualsiasi apparecchio televisivo.

NON posizionare altre cyclette a una distanza inferiore a 42 pollici (107 cm) dal punto centrale
di una cyclette all’altro per evitare eventuali interferenze (cross talk) tra i cardiofrequenzimetri.

MANTENERE l'area circostante la cyclette sgombra di ostacoli, compresi mobili e pareti.

VERIFICARE che il contenuto delle scatole di imballaggio corrisponda all’elenco dei
componenti prima di disfarsi del materiale di spedizione. Se qualche componente risulta
mancante, contattare il centro assistenza clienti Life Fithess al numero indicato nel manuale
di funzionamento. Conservare le scatole di imballaggio in caso di restituzione del prodotto.

LEGGERE l'intero manuale di funzionamento prima di utilizzare questo prodotto.



ATTREZZI NECESSARI PER IL MONTAGGIO

Cacciavite a stella magnetico n. 2, chiave a brugola esagonale da 6 mm e cricchetto, taglierine,

chiave a bussola da 17 mm e cricchetto

DESCRIZIONE DEI COMPONENTI

1 | Gruppo monocolonna Qta: 1 2 | Vite M10 x 90 mm Qta:
0017-00101-2035
3 | Vite a croce Qta: 1 4 | Console Qta:
0017-00101-1796
5 | Copertura posteriore Qta: 1 6 | Vite a croce M5 x 14 mm Qta:
0017-00101-1940
7 | Manubrio Qta: 1 8 | Vite M8 x 20 mm Qta:
0017-00101-1881
9 | Rondella M8 Qta: 10 | 10 | Supporto del porta accessori Qta:
0017-00104-0469
11 | Vite M8 x 16 mm Qta: 2 12 | Sedile Qta:
0017-00101-2030
13 | Porta accessori Qta: 1 14 | Schienale Qta:
15 | Vite M8 x 60 mm Qta: 4 16 | Gruppo di alimentazione Qta:
0017-00101-2018 (solo per console Engage)
17 | Cavo di alimentazione Qta: 1 18 | Rondella M5 Qta:
(solo per console Engage) 0017-00104-0494
19 | Piastra per dadi Qta: 1 20 | Piastra a due fori Qta:
21 | Piastra a un foro Qta: 1
@ E I ([
@ —> M
1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16




IMPORTANTE
NON GETTARE IL KIT DI IMBALLAGGIO, POICHE CONTIENE TUTTI | COMPONENTI
NECESSARI PER COMPLETARE L'INSTALLAZIONE.

Collocare la base dell’'unita nell’'ubicazione desiderata.

2. Rimuovere il TAPPO SUL FORO DELLA PEDIVELLA SINISTRA (A) e metterlo da
parte. Rimuovere la VITE DELLA PEDIVELLA SINISTRA (B) e sfilare la PEDIVELLA (C)
dall'unita. Metterli da parte.

3.  Rimuovere le sette VITI (D) che fissano la PROTEZIONE ANTERIORE SINISTRA (E).
Rimuovere la PROTEZIONE ANTERIORE e metterla da parte.

4. Infilare il GRUPPO MONOCOLONNA (1) sopra IL TUBO ANTERIORE (F). Posizionare
e allineare la PIASTRA PER DADI (19), la PIASTRA A DUE FORI (20) e la PIASTRAA
UN FORO (21) sulle parti anteriore e posteriore del GRUPPO MONOCOLONNA come
mostrato. Fissare il GRUPPO MONOCOLONNA con tre viti M10 x 90 mm (2). Serrare
le VITI a una coppia di 50-55 Ib-ft.

NOTA: quando si infila il GRUPPO MONOCOLONNA sopra il
TUBO ANTERIORE, FARE ATTENZIONE A NON PIZZICARE
NESSUN FILO.

Installare nuovamente la PROTEZIONE ANTERIORE
SINISTRA (E) usando le sette VITI (D) rimosse in
precedenza.

Installare nuovamente la PEDIVELLA (C) usando
'apposita VITE (B) rimossa in precedenza. Serrare le
VITI a una coppia di 30-33 Ib-ft. Installare nuovamente il
TAPPO DEL FORO DELLA PEDIVELLA SINISTRA (A).

Fare scorrere il PORTA ACCESSORI ANTERIORE (G) verso il basso fino alle
PROTEZIONI ANTERIORI (E). Fissare il PORTA ACCESSORI ANTERIORE
con una VITE A CROCE (3) e una RONDELLA M5 (18). Serrare saldamente le
VITI ma non eccessivamente.

5. Tagliare la fascetta che fissa i cavi alla STAFFA DELLA CONSOLE (H).

Posizionare la CONSOLE (4) accanto alla STAFFA DELLA CONSOLE (H).
Collegare il CAVO PRINCIPALE DELLA CONSOLE (J), IL CAVO DI RETE
(K) e il CAVO DI MASSA (L) che escono dal GRUPPO
MONOCOLONNA (1) alle rispettive posizioni sul pannello posteriore
della CONSOLE.

NOTA: se si utilizza C-SAFE, collegare il CAVO DI RETE allo
SPINOTTO NERO. Se si utilizza ETHERNET, collegare il CAVO  ©
DI RETE allo SPINOTTO ARGENTATO.

Per unita con console Engage (LCD da 15 pollici) \g

Collegare il CAVO COASSIALE (M)che esce dal GRUPPO
MONOCOLONNA (1) al pannello posteriore della CONSOLE.

NOTA: assicurarsi che tuttii CONNETTORI siano saldamente inseriti.

Raggruppare tutti i cavi non utilizzati e fissarli con una fascetta sul lato del
montante centrale della STAFFA DELLA CONSOLE. Fare attenzione a non
ostruire i fori di montaggio.

Posare la CONSOLE sulla STAFFA DELLA CONSOLE. Posizionare la
COPERTURA POSTERIORE (5) sul pannello posteriore della CONSOLE e
fissarla con quattro VITI (6). Serrare saldamente le VITI ma non
eccessivamente.




6. Posizionare i MANUBRI (7) come mostrato. Fissare ciascun MANUBRIO al TELAIO
DEL SEDILE (N) con due VITI M8 x 20 mm (8) e due RONDELLE M8 (9).

NOTA: Prima di fissarli assicurarsi che le LINGUETTE dei MANUBRI siano inserite
nelle fessure sul lato inferiore del TELAIO DEL SEDILE come mostrato nella figura
di dettaglio.

COLLEGARE | cavi del cardiofrequenzimetro (O) che partono dai MANUBRI al
CONDUTTORE CENTRALE (P) del TELAIO DEL SEDILE.

NOTA: Assicurarsi che i CONNETTORI siano saldamente
inseriti.

7. Fissare il SUPPORTO DEL PORTA ACCESSORI (10) al TELAIO DEL
SEDILE (N) con due VITI M8 x 16 mm (11) e due RONDELLE M8 (9).
Serrare saldamente le VITI ma non eccessivamente.

Fissare il SEDILE (12) al TELAIO DEL SEDILE (N) con quattro VITI M8 x 20
mm (8) e due RONDELLE M8 (9). Serrare saldamente le VITI ma non
eccessivamente.

Inserire il PORTA ACCESSORI (13) nel SUPPORTO DEL PORTA
ACCESSORI come mostrato. Premere con forza verso il basso il PORTA
ACCESSORI per fissarlo in posizione.

8. Fissare lo SCHIENALE DEL SEDILE (14) al TELAIO DEL SEDILE (N) con
quattro VITI (15). Serrare saldamente le VITI ma non eccessivamente.




9. Per unita dotate di console Engage
Posizionare l'unita nell’ubicazione desiderata.

Rimuovere il rivestimento protettivo da una delle STRISCETTE DI
FISSAGGIO in dotazione. Attaccare la striscetta di fissaggio sulla parte
inferiore del GRUPPO DI ALIMENTAZIONE (16). Fissare la seconda
STRISCETTA DI FISSAGGIO alla STRISCETTA DI FISSAGGIO gia
installata. Rimuovere il rivestimento protettivo dalla seconda
STRISCETTA DI FISSAGGIO e fissare il GRUPPO DI ALIMENTAZIONE
sul lato inferiore del TELAIO CENTRALE come mostrato.

Fare passare il CAVO DI ALIMENTAZIONE (17) sotto lo
STABILIZZATORE ANTERIORE (Q) e installare il connettore a vite
nell’'apposita presa della SCHEDA CONNETTORI MULTIMEDIALI (R).
Avvolgere la parte inutilizzata del CAVO DI ALIMENTAZIONE e infilarlo
sotto I'unita.

Collegare il CAVO DI TRASMISSIONE (S) e il CAVO DI RETE (T) alla
SCHEDA CONNETTORI MULTIMEDIALI.

Collegare il CAVO DI ALIMENTAZIONE al GRUPPO DI R
ALIMENTAZIONE.

PRESE DELLA SCHEDA CONNETTORI MULTIMEDIALI:

ALIMENTAZIONE A 12 V PER TV COLLEGABILE @\

b. ALIMENTAZIONE ESTERNAA 36 V PER CONSOLE ENGAGE
(LCD DA 15 POLLICI)

INGRESSO DI TRASMISSIONE (COASSIALE) \© H_HL
d. RETE FITNESS: C-SAFE O ETHERNET \ ==




Dimensioni fisiche:

Lunghezza 65 in. (165 cm)
Larghezza 27 in. (68,5 cm)
Altezza 53 in. (134,6 cm)
Peso 214 1b (97 kg)

LISTA DI CONTROLLO PRELIMINARE

v/ Assicurarsi che tutti i dispositivi di fissaggio siano saldamente serrati.

v Assicurarsi che la cyclette reclinata Lifecycle® sia correttamente in piano e stabile
(consultare il manuale di funzionamento).

v Assicurarsi che i controdadi degli stabilizzatori siano serrati
(consultare il manuale di funzionamento).

v Leggere l'intero manuale di funzionamento prima di usare la cyclette reclinata Lifecycle®.

Prima di utilizzare la cyclette reclinata Lifecycle® & estremamente importante leggere attentamente il manuale di
funzionamento. Se la cyclette reclinata Lifecycle® non funziona nel modo descritto nel manuale di funzionamento,
contattare il centro assistenza clienti Life Fitness piu vicino tra quelli elencati nel manuale di funzionamento.

Centri di assistenza clienti Life Fitness
+1 (800) 351-3737 o +1 (847) 451-0036
Prima di contattare il centro di assistenza individuare e annotare il NUMERO DI MODELLO e il NUMERO DI SERIE.

Il numero di modello e il numero di serie della cyclette reclinata Lifecycle® Life Fitness sono indicati su un’etichetta
ubicata sullo stabilizzatore anteriore.

Hl

BUILT TO LEAD

©2009 Life Fitness, una divisione di Brunswick Corporation. Tutti i diritti riservati. -,
Life Fitness € un marchio commerciale di Brunswick Corporation.
MO051-00K66-D010 1.09




~ ] - - ~ -
Vélo d' exercice semi-allongeé Lifecycle® 95N
INSTRUCTIONS DE MONTAGE




Félicitations...

et bienvenue dans le monde de
LLFEF7Pro5S

La liste des piéces suivante et les instructions d’installation détaillées sont fournies
afin de rendre l'installation de ces vélos semi-allongés Lifecycle® aussi facile et rapide
que possible.

Portez une attention toute particulieére aux points suivants avant de choisir un
emplacement et de commencer a monter I'appareil.



CONSIGNES DE SECURITE IMPORTANTES !

NE placez PAS le vélo d’exercice a I'extérieur, prés d’'une piscine ou dans un endroit trés
humide.

N’utilisez PAS le vélo d’exercice s’il est tombé, s'il a été endommagé ou s'il a été partiellement
plongé dans I'eau. Contactez le service aprés-vente de Life Fithess au numéro fourni dans le
manuel d’utilisation.

NE placez PAS le vélo a moins de 30 pouces (76 cm) d’un poste de télévision.

NE placez PAS d’autres vélos a proximité. Un espace d’au moins 42 pouces (107 cm) doit étre
observé entre les parties centrales de deux appareils afin d’éviter les interférences entre les
contréleurs de fréquence cardiaque.

MAINTENEZ la zone autour du vélo d’exercice exempte de toute obstruction, y compris murs
et meubles.

VERIFIEZ que 'emballage contient toutes les piéces indiquées sur la liste jointe avant de le
mettre de c6té. S’il manque des piéces, contactez le service apres-vente de Life Fithess au
numeéro indiqué dans le manuel d’utilisation. Conservez 'emballage au cas ou I'appareil devrait
étre renvoye.

LISEZ le manuel de I'utilisateur dans son intégralité avant d’essayer de faire fonctionner cet
appareil. Ceci est indispensable a son utilisation correcte.



OUTILS NECESSAIRES POUR LE MONTAGE...

Tournevis cruciforme magnétique n° 2, clé hexagonale a méche de 6 mm et clé a rochet Allen, pince
a tranchant latéral, douille et clé a rochet de 17 mm

DESCRIPTION DES PIECES

1 | Colonne centrale Qté: 1 2 | Vis M10 X 90 mm Qté: 3
0017-00101-2035
3 | Vis cruciforme Qte : 1 4 | Console d’affichage Qté : 1
0017-00101-1796
5 | Couvercle arriére Qté: 1 6 | Vis cruciforme M5 x 14 mm Qté: 4
0017-00101-1940
7 | Guidon Qte : 1 8 | Vis M8 x 20 mm Qté : 8
0017-00101-1881
9 | Rondelle M8 Qté: 10 | 10 | Support de plateau d’accessoires Qté : 1
0017-00104-0469
11 | Vis M8 x 16 mm Qte: 2 12 | Siege Qte : 1
0017-00101-2030
13 | Plateau d’accessoires Qté: 1 14 | Dossier de siége Qté : 1
15| Vis M8 x 60 mm Qte: 4 16 | Bloc d’alimentation Qté : 1
0017-00101-2018 (pour la console Engage uniquement)
17 | Cordon d’alimentation Qté: 1 18 | Rondelle M5 Qté : 1
(pour la console Engage uniquement) 0017-00104-0494
19 | Plaque a écrous Qte : 1 20 | Plaque a deux orifices Qté : 1
21 | Plaque a un seul orifice Qté: 1

@
@ E (T (i

® O,
® — [

@) @
[

T
1

2 3 4 5 6 7 8 9 10 M 12 13

T
14 15 16




IMPORTANT !
NE JETEZ PAS LE KIT D’EXPEDITION FOURNI AVEC LA MACHINE. TOUS LES ELEMENTS
NECESSAIRES A CETTE INSTALLATION SONT PLACES A L'INTERIEUR DU KIT.

Positionnez la base de I'appareil a I'endroit ou il sera utilisé.

2. Retirez le BOUCHON DE L'ORIFICE DE MANIVELLE GAUCHE (A) et mettez-le de
coté. Otez la VIS DE MANIVELLE GAUCHE (B) et faites coulisser la MANIVELLE (C)
de sorte a la retirer de I'appareil. Mettez-les toutes deux de coté.

3. Retirez les sept VIS (D) fixant le CARENAGE AVANT GAUCHE (E). Retirez le
CARENAGE AVANT et placez-le de cété.

4. Faites coulisser LA COLONNE CENTRALE (1) sur le TUBE AVANT (F). Positionnez
et alignez la PLAQUE A ECROUS (19), la PLAQUE A DEUX ORIFICES (20) et la
PLAQUE A UN ORIFICE (21) a l'avant et & l'arriére de la COLONNE CENTRALE,
comme illustré. Fixez la COLONNE CENTRALE a l'aide de trois VIS M10 x 90
mm (2). Serrez les VIS & 50-55 ft-Ib.

REMARQUE : Veillez a ne pincer aucun fil en faisant
coulisser la COLONNE CENTRALE sur le TUBE AVANT.

Remettez le CARENAGE AVANT GAUCHE (E) en place a
l'aide des sept VIS (D) DEPOSEES AU PREALABLE.

Remettez la MANIVELLE (C) en place a l'aide de la :
VIS DE MANIVELLE GAUCHE (B) retirée au préalable.
Serrez les VIS a 30-33 ft-Ib. Remettez le BOUCHON DE
L'ORIFICE DE MANIVELLE GAUCHE (A).

Faites coulisser le PLATEAU D’ACCESSOIRES AVANT

(G) vers le bas jusqu’aux CARENAGES AVANT (E). Fixez le
PLATEAU D’ACCESSOIRES AVANT avec une VIS CRUCIFORME (3) et
une RONDELLE M5 (18). Serrez fermement les VIS. Ne serrez pas les VIS
de fagon excessive.

5. Coupez le lien rattachant les cables au SUPPORT DE FIXATION DE LA
CONSOLE (H).

Positionnez la CONSOLE D’AFFICHAGE (4) a proximité du SUPPORT DE
FIXATION DE LA CONSOLE (H). Raccordez le CABLE PRINCIPAL DE LA
CONSOLE (J), le CABLE DE RESEAU (K) et le FIL DE MASSE (L)
partant de la COLONNE CENTRALE (1) en direction de leurs
emplacements respectifs au dos de la CONSOLE D’AFFICHAGE.

REMARQUE : Si vous utilisez C-SAFE, raccordez le CABLE
DE RESEAU a la PRISE NOIRE. Si vous utilisez ETHERNET, = *
raccordez le CABLE DE RESEAU a la PRISE GRISE.

Pour les appareils dotés de consoles Engage (écran a \(g

cristaux liquides de 15 pouces)

Raccordez le CABLE COAXIAL (M) reliant la COLONNE
CENTRALE (1) au dos de la CONSOLE D’AFFICHAGE.

REMARQUE : Vérifiez que les CONNECTEURS sont tous bien enfoncés.

Regroupez et attachez les cables inutilisés sur le c6té du MONTANT
CENTRAL DU support de fixation de la console. Ne bloquez aucun des
orifices de montage.

Faites reposer la CONSOLE D’AFFICHAGE sur le SUPPORT DE FIXATION
DE LA CONSOLE. Positionnez le COUVERCLE ARRIERE (5) au dos de la
CONSOLE D’AFFICHAGE et fixez 'ensemble a I'aide de quatre VIS (6).
Serrez fermement les VIS. Ne serrez pas les VIS de fagon excessive.




Positionnez les GUIDONS (7) comme illustré. Fixez chaque GUIDON au CADRE
DU SIEGE (H) a l'aide de deux VIS M8 x 20 mm (8) et de deux RONDELLES M8
(9) chacun.

REMARQUE : Vérifiez que les LANGUETTES des GUIDONS sont insérées
correctement dans les fentes figurant sous le CADRE DU SIEGE, comme indiqué
dans les instructions avant la fixation.

CONNECTEZ LES céables de suivi de la fréquence cardiaque (O) rel[ant les
GUIDONS au CABLE CENTRAL (P) figurant dans le CADRE DU SIEGE.

REMARQUE : Vérifiez que les CONNECTEURS sont tous
bien enfoncés.

Fixez le SUPPORT DE PLATEAU D’ACCESSOIRES (10) au CADRE DU
SIEGE (N) a | ‘aide de deux VIS M8 x 16 mm (11) et de deux RONDELLES
M8 (9). Serrez fermement les VIS. Ne serrez pas les VIS de fagon
excessive.

Fixez le SIEGE (12) a son CADRE (N) a l'aide de quatre VIS M8 x 20 mm
(8) et de deux RONDELLES M8 (9). Serrez fermement les VIS. Ne serrez
pas les VIS de fagon excessive.

Placez le PLATEAU D’ACCESSOIRES (13) dans son SUPPORT , comme
illustré. Appuyez fermement afin de fixer le PLATEAU D’ACCESSOIRES en
place.

Fixez le DOS DU SIEGE (14) au CADRE DU SIEGE (N) & l'aide de quatre
VIS (15). Serrez fermement les VIS. Ne serrez pas les VIS de fagon
excessive.




9. Pour les appareils dotés de consoles Engage
Placez 'appareil 1a ou il doit étre utilisé.

Retirez la pellicule de protection de 'une des BANDES DE FIXATION
fournies. Attachez la bande de fixation au bas du BLOC
D’ALIMENTATION (16). Sécurisez la BANDE DE FIXATION restante a la
BANDE INSTALLEE. Retirez la pellicule de protection restante de la
BANDE DE FIXATION et fixez le BLOC D’ALIMENTATION a la partie
inférieure du CADRE CENTRAL, comme illustré.

Acheminez le CORDON D’ALIMENTATION (17) sous le
STABILISATEUR AVANT(Q) et installez le connecteur a vis dans le
réceptacle correspondant sur la CARTE DE CONNEXION MEDIA (R).
Rassemblez le surplus de CORDON D’ALIMENTATION et rangez-le
sous l'appareil.

Raccordez le CABLE DU SYSTEME DE DIVERTISSEMENT (S) et le CABLE DE
RESEAU (T) & la CARTE DE CONNEXION MEDIA.

Branchez le CORDON D’ALIMENTATION sur le BLOC D’ALIMENTATION.

RECEPTACLES DE LA CARTE DE CONNEXION MEDIA :
a. ALIMENTATION 12 V POUR RACCORDEMENT D’UN
TELEVISEUR

b. ALIMENTATION EXTERNE DE 36 V POUR CONSOLE ENGAGE
(ECRAN A CRISTAUX LIQUIDES DE 15 POUCES)

c. ENTREE DU SYSTEME DE DIVERTISSEMENT @\\(@ @/
~| -9

(COAXIALE)
d. MISE SUR RESEAU ; C-SAFE OU ETHERNET \@

—




Dimensions hors tout :

Longueur 65 pouces / 165 centimétres
Largeur 27 pouces / 68,5 centimétres
Hauteur 53 pouces / 134,6 centimétres
Poids 214 livres/97 kilogrammes

LISTE DES VERIFICATIONS A EFFECTUER AVANT L'UTILISATION

v Vérifiez que tous les dispositifs de fixation sont bien serreés.

v Vérifiez que le vélo d’exercice semi-allongé Lifecycle® est stable et de niveau.
(Référez-vous au manuel d’utilisation.)

v Vérifiez que les contre-écrous des vérins pour mise a niveau sont serrés.
(Référez-vous au manuel d’utilisation.)

v Lisez le manuel de I'utilisateur dans son intégralité avant d’utiliser le vélo d’exercice semi-allongé Lifecycle®.

Avant d’utiliser I'appareil, il est indispensable que vous vous familiarisiez avec le contenu du manuel de I'utilisateur. Si
votre vélo d’exercice semi-allongé Lifecycle® ne réagit pas conformément aux descriptions fournies dans ce manuel,
contactez le service aprés-vente Life Fitness le plus proche de chez vous, indiqué dans cet ouvrage.

Service d’assistance a la clientéle de Life Fitness
(800) 351-3737 ou (847) 451-0036
Avant d’appeler, veuillez noter les NUMEROS DE MODELE ET DE SERIE.

Les informations relatives au modéle et au numéro de série de votre vélo d’exercice semi-allongé Lifecycle® de Life
Fitness figurent sur une étiquette placée sur le stabilisateur arriere.

Hl

BUILT TO LEAD

© 2009 Life Fitness, une division de Brunswick Corporation. Tous droits réservés. (o
Life Fitness est une marque de commerce de Brunswick Corporation.
MO051-00K66-D010 1.09




Bicicleta reclinada para ejercicios Lifecycle 95R°
INSTRUCCIONES DE MONTAJE




Felicitaciones...

y bienvenido al mundo de
LLFEF7Pro5S

La siguiente lista de piezas y los procedimientos de instalacién paso a paso se han
organizado para facilitar y agilizar el montaje de las bicicletas reclinadas para
ejercicios Lifecycle®.

Preste especial atencion a los siguientes puntos importantes antes de elegir un lugar
y empezar a montar las bicicletas reclinadas para ejercicios Lifecyle®.



INSTRUCCIONES IMPORTANTES DE SEGURIDAD

NO coloque la bicicleta para ejercicios al aire libre, cerca de piscinas ni en areas de mucha
humedad.

NO use la bicicleta para ejercicios si se ha caido, dafiado o incluso sumergido parcialmente en
agua. Pongase en contacto con el Servicio de Asistencia al Cliente de Life Fitness llamando al
numero indicado en el Manual de Operacion.

NO coloque la bicicleta para ejercicios a una distancia menor de 76 cm (30 pulgadas) de un
televisor.

NO coloque otras bicicletas para ejercicios a una distancia entre centros inferior a 107 cm (42
pulgadas), para evitar la interferencia (diafonia) entre los monitores de frecuencia cardiaca.

MANTENGA el area cercana a la bicicleta para ejercicios libre de obstrucciones, incluyendo
paredes y muebles.

COMPRUEBE que el contenido de la caja de entrega contenga la lista de piezas adjunta antes
de apartar las cajas y el material de envio. Si faltaran piezas, pongase en contacto con el
Servicio de Asistencia al Cliente de Life Fitness llamando al numero indicado en el Manual de
Operacion. Guarde las cajas de envio en caso de que necesite devolver la unidad.

LEA el Manual de Operacioén en su totalidad antes de hacer funcionar esta maquina, ya que es
imprescindible para usarla correctamente.



HERRAMIENTAS NECESARIAS PARA EL MONTAJE...

Destornillador magnético Phillips con punta numero 2, guia de llave allen hexagonal y
destornilladores de carraca de 6 y 17 mm, tenazas, destornillador de tubo.

DESCRIPCION DE LAS PIEZAS

1 | Conjunto de columna central superior Cant: 1 |2 | Tornillos M10 X 90 mm Cant.: 3
0017-00101-2035
3 | Destornillador Phillips Cant.: 1 |4 | Consola de informacion Cant.: 1
0017-00101-1796
5 | Cubierta trasera Cant.: 1 | 6 | Tornillos Phillips M5 X 14 mm Cant.: 4
0017-00101-1940
7 | Manillares Cant.: 1 | 8 | Tornillos M8 X 20 mm Cant.: 8
0017-00101-1881
9 | Arandela M8 Cant.: 10 | 10 | Soporte de la bandeja para accesorios Cant.: 1
0017-00104-0469
11 | Tornillos M8 X 16 mm Cant.: 2 | 12| Asiento Cant.: 1
0017-00101-2030
13 | Bandeja para accesorios Cant.: 1 | 14 | Respaldo del asiento Cant.: 1
15 | Tornillos M8 X 60 mm Cant.: 4 | 16 | Bloqueador eléctrico Cant.: 1
0017-00101-2018 (para la consola de activacion unicamente)
17 | Bloqueador eléctrico Cant.: 1 | 18 | Arandela M5 Cant.: 1
(para la consola de activacion unicamente) 0017-00104-0494
19 | Placa de tuerca Cant.: 1 | 20 | Placa de dos agujeros Cant.: 1
21 | Placa de un agujero Cant.: 1

®

Q)

® [—>

]

T
1

4 5

6

7 8

9

T
1 15

10 11 12 13 4

L
1

6




IMPORTANTE
NO DESECHE EL KIT DE ENVIO. EL KIT DE ENVIO CONTIENE TODOS LOS COMPONENTES
NECESARIOS PARA REALIZAR LA INSTALACION.

Situe la base de la unidad cerca del lugar destinado a su uso.

2. Quite el ENCHUFE DEL ORIFICIO DEL BRAZO DE LA MANIVELA IZQUIERDA DEL
USUARIO (A) y apartela. Quite EL TORNILLO (B), para extraer el BRAZO DE LA
MANIVELA IZQUIERDA DEL USUARIO (C) de la unidad. Péngalos a un lado.

3.  Extraiga los siete TORNILLOS (D) que fijan la CUBIERTA DELANTERA IZQUIERDA
DEL USUARIO (E). Quite la CUBIERTA DELANTERA y apartela.

4. Deslice el CONJUNTO DE COLUMNA CENTRAL (1) por el TUBO DELANTERO (F).
Coloque y alinee la PLACA DE LA TUERCA (19), la PLACA DE DOS AGUJEROS (20)
y la PLACA DE UN AGUJERO (21) en la parte delantera y trasera del CONJUNTO DE
LA COLUMNA CENTRAL como se indica. Ajuste el CONJUNTO DE COLUMNA
CENTRAL con tres tornillos M10 x 90 mm (2). Apriete los TORNILLOS entre 50 y 55
Nm.

NOTA: Tenga cuidado de no prensar los cables al deslizar el
CONJUNTO DE COLUMNA CENTRAL por el TUBO
DELANTERO.

Vuelva a instalar la CUBIERTA DELANTERA IZQUIERDA
DEL USUARIO (E) con los siete tornillos (D) retirados
previamente.

Vuelva a instalar el BRAZO DE LA MANIVELA (C) con
EL TORNILLO DEL BRAZO IZQUIERDO DE LA
MANIVELA DEL USUARIO (B) que se retiré previamente.
Apriete los TORNILLOS entre 30 y 33 Nm. Reemplace el
ENCHUFE DEL AGUJERO DEL BRAZO IZQUIERDO DE
LA MANIVELA DEL USUARIO (A).

Deslice la BANDEJA PARA ACCESORIOS DELANTERA (G) hacia abajo
hasta que se una a las CUBIERTAS DELANTERAS (E). Ajuste la BANDEJA
PARA ACCESORIOS DELANTERA con un TORNILLO PHILLIPS(3) y una
ARANDELA M5 (18). Ajuste firmemente los TORNILLOS. No los apriete
demasiado.

5. Corte el amarre de cable mientras sujeta los cables al SOPORTE DE LA
CONSOLA (H).

Coloque la CONSOLA DE INFORMACION (4) cerca del SOPORTE
DE LA CONSOLA (H). Conecte el CABLE DE LA CONSOLA
PRINCIPAL (J), EL CABLE DE RED (K) y EL CABLE DE TOMA
DE TIERRA (L) que se extienden desde el CONJUNTO DE e«
COLUMNA CENTRAL (1) a sus respectivas ubicaciones en la
parte trasera de la CONSOLA DE INFORMACION.

NOTA: Si utiliza EL SISTEMA C-SAFE (COMMUNICATIONS
SPECIFICATION FOR FITNESS EQUIPMENT), conecte el CABLE
DE RED al ENCHUFE HEMBRA NEGRO. Si utiliza EL SISTEMA
ETHERNET, conecte el CABLE DE RED al ENCHUFE HEMBRA
PLATEADO.

Para las unidades con consolas de activacion (LCD de 15”)

Conecte el CABLE COAXIAL (M) que se extiende desde el CONJUNTO DE
COLUMNA CENTRAL (1) a la parte trasera de la CONSOLA DE INFORMACION.

NOTA: Compruebe que los CONECTORES estén bien asentados.

Enrolle los cables que no se utilicen y amarrelos al costado del tubo central
del SOPORTE DE LA CONSOLA. No obstruya ningun orificio de montaje.

Apoye la CONSOLA DE INFORMACION sobre el SOPORTE. Coloque la
CUBIERTA TRASERA (5) en la parte de atras de la CONSOLA DE
INFORMACION vy ajustelas con cuatro TORNILLOS (6). Ajuste firmemente los
TORNILLOS. No los apriete demasiado.




Coloque los MANILLARES (7) como se muestra. Asegure cada MANILLAR al
BASTIDOR DEL ASIENTO (N) con dos TORNILLOS M8 X 20 MM (8) y dos
ARANDELAS M8 (9) para cada uno.

NOTA: Compruebe que las PESTANAS de los MANILLARES estén insertados en
las ranuras en la parte de abajo del BASTIDOR DEL ASIENTO antes de
asegurarlas, tal como se muestra en el detalle.

CONECTE LOS cables de frecuencia cardiaca (O) que se extienden desde los
MANILLARES a la ENTRADA CENTRAL (P) ubicada en el
BASTIDOR DEL ASIENTO.

NOTA: Compruebe que los CONECTORES estén bien
asentados.

Fije el SOPORTE DE LA BANDEJA PARA ACCESORIOS (10) al
BASTIDOR DEL ASIENTO (N) con dos TORNILLOS M8 X 16 MM (11) y
dos ARANDELAS M8 (9). Ajuste firmemente los TORNILLOS. No los ajuste
demasiado.

Asegure el ASIENTO (12) al BASTIDOR (N) con cuatro TORNILLOS M8 X
20 MM (8) y dos ARANDELAS M8 (9). Ajuste firmemente los TORNILLOS.
No los apriete demasiado.

Coloque la BANDEJA PARA ACCESORIOS (13) en el SOPORTE como se
muestra. Presione firmemente hacia abajo para fijar LA BANDEJA PARA
ACCESORIOS en su lugar.

Acople el RESPALDO DEL ASIENTO (14) al BASTIDOR DEL ASIENTO (N)
con cuatro TORNILLOS (15). Ajuste firmemente los TORNILLOS. No los
apriete demasiado.




9. Para unidades con consolas de activacion
Situe la unidad en el lugar donde se va a usar.

Quite la funda protectora de una de las TIRAS DE AJUSTE que se
incluyen. Acople la tira de ajuste a la parte inferior del BLOQUEADOR
ELECTRICO (16). Entrelace la TIRA DE AJUSTE restante con la que
ya ha sido instalada. Quite la funda protectora restante de la TIRA DE
AJUSTE vy ajuste el BLOQUEADOR ELECTRICO a la parte de abajo
del BASTIDOR CENTRAL tal como se muestra.

Extienda el CORDON ELECTRICO (17) por debajo del
ESTABILIZADOR DELANTERO (Q) e instale el conector tipo tornillo a
la toma apropiada de la TARJETA CONECTORA DE MEDIOS (R).
Enrolle el exceso de CORDON ELECTRICO y guardelo debajo de la
unidad.

Conecte el CABLE de TRANSMISION (S) y el CABLE DE RED (T) a la
TARJETA CONECTORA DE MEDIOS.

Conecte el CORDON DE SUMINISTRO ELECTRICO al
BLOQUEADOR ELECTRICO.

TOMAS DE LA TARJETA CONECTORA DE MEDIOS: VR

CORRIENTE DE 12 V PARA TELEVISION MONTABLE

CORRIENTE EXTERNA DE 36 V PARA CONSOLA DE
ACTIVACION (LCD DE 15”)

ENTRADA DE TRANSMISION (COAXIAL)
RED PARA GIMNASIA, C-SAFE O ETHERNET

Pl




Dimensiones fisicas:

Longitud 165 centimetros / 65 pulgadas
Ancho 68,5 centimetros / 27 pulgadas
Altura 134,6 centimetros / 56 pulgadas
Peso 97 kilogramos / 214 libras

LISTA DE VERIFICACION PREVIA AL FUNCIONAMIENTO

v/ Compruebe que todos los tornillos estén ajustados.

v Compruebe que la Bicicleta reclinada para ejercicios Lifecycle® se encuentre correctamente nivelada y estable.
(Consulte el Manual de Operacion)

v Verifique que las contratuercas del nivelador estén ajustadas.
(Consulte el Manual de Operacion)

v Lea el Manual de Operacion en su totalidad antes de usar la Bicicleta reclinada para ejercicios Lifecycle®.

Antes de intentar usar la bicicleta reclinada para ejercicios Lifecycle®, es imprescindible que se familiarice con el
contenido del Manual de Operacion. Si su bicicleta reclinada para ejercicios Lifecycle® no responde tal como se
describe en el Manual de Operacién, comuniquese con el Centro de Asistencia al Cliente de Life Fithess mas cercano
que figura en el Manual de Operacion.

Servicio de Asistencia al Cliente de Life Fitness
(800) 351-3737, o bien (847) 451-0036
Antes de llamar, por favor cerciérese de encontrar y anotar el NUMERO DE MODELO y el NUMERO DE SERIE.

La informacién del modelo y el nimero de serie de su bicicleta reclinada para ejercicios Lifecycle® se encuentra en la
etiqueta adherida en el estabilizador delantero.

Hl

BUILT TO LEAD

©2009 Life Fitness, una division de Brunswick Corporation. Reservados todos los derechos. -,
Life Fitness es una marca comercial de Brunswick Corporation.
MO051-00K66-D010 1.09




Bicicleta Reclinada de Exercicio Lifecycle® 5N

|N5TRLII;IEIES DE MONTAGEM




Parabéns...

e bem-vindo ao mundo da

T s

A lista de pecas e os procedimentos de montagem detalhados abaixo foram

preparados para tornar a montagem da Bicicleta Reclinada de Exercicio Lifecycle®
tao rapida e facil quanto possivel.

Leia com muita atengao as instrugdes importantes que se seguem antes de escolher
um local e comegar a montar a Bicicleta Reclinada de Exercicio Lifecycle®.



INSTRUGOES DE SEGURANGCA IMPORTANTES!

NAO instale a Bicicleta de Exercicio ao ar livre, proximo de piscinas ou em areas de muita
umidade.

NAO opere a sua Bicicleta de Exercicio se ela tiver sofrido uma queda, estiver danificada ou
tiver sido imergida em agua, mesmo que parcialmente. Entre em contato com os Servigos de
Atendimento ao Cliente da Life Fitness no numero indicado no Manual de Operacao.

NAO coloque a Bicicleta de Exercicio a menos de 76 cm (30 in.) de um aparelho de televis&o.

NAO coloque Bicicletas de Exercicios adicionais a menos de 107 cm (42 in.) de distancia de
um centro ao outro, a fim de evitar interferéncia (envio cruzado de informacgdes) entre os
monitores de pulsagao cardiaca.

MANTENHA a area ao redor da Bicicleta de Exercicio livre de quaisquer obstrucdes, inclusive
paredes e moveis.

VERIFIQUE se o conteudo da embalagem corresponde a lista de pecgas fornecida antes de
eliminar as caixas e o material de envio. Se qualquer peca estiver faltando, entre em contato
com o Servigo de Atendimento ao Cliente da Life Fithess no numero indicado no Manual de
Operagdo. Guarde a embalagem para o caso de devolugéo.

LEIA todo o Manual de Operacao antes de tentar utilizar esse equipamento, pois isso é
essencial para o uso correto do equipamento.



FERRAMENTAS NECESSARIAS PARA A MONTAGEM...

Chave de fenda Philips magnética numero 2, chave de boca Allen de 6 mm, cortadores, chave de

boca 17 mm

DESCRIGAO DAS PEGAS

1 | Conjunto de monocoluna Qtd: 1 2 | Parafuso M10 X 90MM Qtd:
0017-00101-2035
3 | Parafuso Phillips Qtd: 1 4 | Console Qtd:
0017-00101-1796
5 | Tampa traseira Qtd: 1 6 | Parafuso Phillips M5 X 14 mm Qtd:
0017-00101-1940
7 | Barra para as maos Qtd: 1 8 | Parafuso M8 X 20 MM Qtd
0017-00101-1881
9 | Arruela M8 Qtd: 10 | 10 | Suporte da bandeja de acessoérios Qtd:
0017-00104-0469
11 | Parafuso M8 X 16 MM Qtd: 2 12 | Assento Qtd:
0017-00101-2030
13 | Bandeja de Acessoérios Qtd: 1 14 | Costas do assento Qtd:
15 | Parafuso M8 X 60MM Qtd: 4 16 | Bloco de Alimentagao Qtd:
0017-00101-2018 (para o Console Engage somente)
17 | Bloco de Alimentacao Qtd: 1 18 | Arruela M5 Qty:
(para o Console Engage somente) 0017-00104-0494
19 | Placa da porca Qtd: 1 20 | Placa de dois furos Qtd:
21| Placa de um furo Qtd: 1

Of

10 11 12 13 14

15

16




IMPORTANTE!
NAO DESCARTE O KIT UTILIZADO PARA O TRANSPORTE TODOS OS COMPONENTES
NECESSARIOS PARA FAZER A INSTALACAO ESTAO CONTIDOS NESSA EMBALAGEM.

Posicione a base da unidade perto do local onde o equipamento sera usado.

2.  Remova A TOMADA DO FURO DO BRACO DA MANIVELA ESQUERDA DO USUARIO
(A) e deixe de lado. Remova o PARAFUSO DO BRAGCO DA MANIVELA ESQUERDA
(B) e deslize o BRACO DA MANIVELA (C) para fora da unidade. Coloque os parafusos
de lado.

3. Remova os sete PARAFUSOS (D) segurando a COBERTURA DIANTEIRA
ESQUERDA DO USUARIO (E). Remova a COBERTURA DIANTEIRA e coloque-a de
lado.

4. Deslize o CONJUNTO DA MONOCOLUNA (1) sobre o TUBO DIANTEIRO (F).
Posicione e alinhe a PLACA DA PORCA (19), PLACA DE DOIS FUROS (20) e PLACA
DE UM FURO (21) na frente e atras do CONJUNTO DA MONOCOLUNA
como mostrado. Fixe o CONJUNTO DA MONOCOLUNA usando & ’ \
trés parafusos M10 x 90 mm (2). Aperte os PARAFUSOS ao I
torque de 50 a 55 Ib/pés. CD{\ g M)
NOTA: Certifique-se de que nenhum fio ficou preso quando R
estiver deslizando o CONJUNTO DA MONOCOLUNA e
SOBRE O TUBO DIANTEIRO.

Reinstale a COBERTURA DIANTEIRA ESQUERDA DO
USUARIO (E) usando os setes parafusos
PREVIAMENTE REMOVIDOS (D).

Reinstale o BRACO DA MANIVELA (C) usando o
PARAFUSO DO BRACO DA MANIVELA ESQUERDA (B)
previamente removido. Aperte os PARAFUSOS ao torque de 30 a 33 Ib/pés.
Recoloque o0 TAMPAO DO FURO DO BRACO DA MANIVELA ESQUERDA
DO USUARIO (A).

Deslize a BANDEJA DE ACESSORIOS DIANTEIRA (G) para baixo até AS
COBERTURAS DIANTEIRAS (E). Prenda a BANDEJA DE ACESSORIOS
DIANTEIRA usando um PARAFUSO PHILIPS(3) e ARRUELA M5 (18). Aperte
os PARAFUSOS com firmeza. Nao aperte demais os PARAFUSOS.

5.  Corte a amarra que prende os cabos ao SUPORTE DO CONSOLE
(H).
Posicione o CONSOLE DO VISOR (4)perto do SUPORTE DO
CONSOLE (H). Conecte o CABO PRINCIPAL (J) DO -
CONSOLE, O CABO DE REDE (K) e O CABO TERRA (L)
doCONJUNTO DA MONOCOLUNA (1) até as suas respectivas e
localizagbes na parte de tras do CONSOLE DO VISOR. \g

NOTA: Se estiver usando a C-SAFE, conecte o CABO DA REDE ao
CONECTOR PRETO. Se estiver usando ETHERNET, conecte o
CABO DA REDE ao CONECTOR PRATEADO.

Para unidades com Consoles Engage (LCD de 15 pol.)

Conecte o0 CABO COAXIAL (M) do CONJUNTO DA MONOCOLUNA (1) &
parte de tras DO CONSOLE DO VISOR.

NOTA: Certifique-se de que todos os CONECTORES estdo bem encaixados.

Junte e prenda os cabos que ndo estdo sendo usados com uma amarra ao
lado do poste central DO SUPORTE DO CONSOLE . Nao bloqueie nenhum
dos orificios de montagem.

Apdie o CONSOLE DO VISOR sobre o SUPORTE DO CONSOLE. Posicione
a TAMPA TRASEIRA (5) na parte de tras do CONSOLE DO VISOR e prenda
usando quatro PARAFUSOS (6). Aperte os PARAFUSOS com firmeza. Nao
aperte demais os PARAFUSOS




Posicione as BARRAS PARA AS MAOS (7) como mostrado. Prenda cada
BARRA PARA AS MAOS a ESTRUTURA DO ASSENTO (N) usando dois
parafusos M8 x 20 mm (8) e duas arruelas M8 (9) cada.

NOTA: Certifique-se de que as LINGUETAS das BARRAS PARAAS MAOS foram
inseridas dentro das ranhuras na parte inferior da ARMACAO DO ASSENTOcomo
mostrado no detalhe antes de fixar as pegas.

CONECTE OS cabos de frequéncia cardiaca (O) das BARRAS PARA AS MAOS ao
CONDUTOR CENTRAL (P) localizado na ARMACAO DO
ASSENTO.

NOTA: Certifique-se de que os CONECTORES estao bem
encaixados.

Prenda o SUPORTE DA BANDEJA DE ACESSORIOS (10) 8 ARMACAO
DO ASSENTO (N) usando dois parafusos M8 x 16 mm (11) e duas arruelas
M8 (9). Aperte os PARAFUSOS com firmeza. Nao aperte demais os
PARAFUSOS.

Prenda o ASSENTO (12) 8 ARMACAO DO ASSENTO (N) usando quatro
parafusos M8 x 20 mm (8) e duas arruelas M8 (9). Aperte os PARAFUSOS
com firmeza. Nao aperte demais os PARAFUSOS.

Coloque a BANDEJA DE ACESSORIOS (13) dentro do SUPORTE DA
BANDEJA DE ACESSORIOS como mostrado. Pressione a BANDEJA DE
ACESSORIOS para baixo no lugar com firmeza.

Encaixe as COSTAS DO ASSENTO (14) na ARMACAO DO ASSENTO (N)
usando quatro PARAFUSOS (15). Aperte os PARAFUSOS com firmeza.
Nao aperte demais os PARAFUSOS




9. Para unidades com Consoles Engage
Posicione a unidade na sua posicao final para uso.

Remova o revestimento de protecdo de uma das FAIXAS DE FIXACAO
fornecidas. Conecte a faixa de fixagdo na parte inferior do BLOCO DE
ALIMENTACAO (16). Prenda as FAIXAS DE FIXACAO a FAIXA DE
FIXACAO INSTALADA. Remova o restante do revestimento de protecéo
da FAIXA DE FIXACAO e prenda o BLOCO DE ALIMENTACAO a parte
inferior da ARMACAO como mostrado.

Passe o CABO DE ALIMENTACAO (17) sob o ESTABILIZADOR
DIANTEIRO (Q) e instale o conector tipo parafuso no receptaculo da
PLACA DO CONECTOR DE MIDIA (R). Enrole o excesso do CABO DE
ALIMENTACAO e guarde-o sob a unidade.

Conecte 0 CABO de ALIMENTAGAO DE TRAN,SMISSAO (S) e O CABO
DA REDE (T) @ PLACA DO CONECTOR DE MIDIA.

Conecte 0 CABO DE ALIMENTAGAO ao BLOCO DE ALIMENTAGAO.

RECEPTACULOS DA PLACA DO CONECTOR DE MiDIA: 4 N

ALIMENTAGAO DE 12 V PARA TV CONECTAVEL

b. ALIMENTACAO EXTERNA DE 36 V PARA O CONSOLE
ENGAGE (LCD DE 15 POL.)

c. ENTRADA DE ALIMENTACAO DE TRANSMISSAO DE
RADIO E TV (COAXIAL)

d. REDE DE APTIDAO FiSICA; C-SAFE OU ETHERNET \@ Y

D
[




Dimensoes fisicas:

Comprimento 65 polegadas / 165 centimetros

Largura 27 polegadas / 68,5 centimetros
Altura 53 polegadas / 134,6 centimetros
Peso 214 libras / 97 quilogramas

LISTA DE VERIFICAGAO PRE-OPERACIONAL

v Verifique se todas as pecgas de fixagdo estdo bem apertadas.

v Assegure-se de que a Bicicleta Reclinada de Exercicio Lifecycle® esteja nivelada corretamente e estavel.
(Consulte o Manual de Operagao)

v Verifique se as contraporcas dos niveladores estdo bem apertadas.
(Consulte o Manual de Operagao)

v Leia todo o Manual de Operagao antes de usar a Bicicleta Reclinada de Exercicio Lifecycle®.

Antes de tentar operar a sua Bicicleta Reclinada de Exercicio Lifecycle®, é indispensavel que vocé se familiarize com o
contetido do Manual de Operagéo. Se a sua Bicicleta Reclinada de Exercicio Lifecycle® ndo funcionar conforme o
Manual de Operacao, entre em contato com o Centro de Assisténcia Técnica da Life Fitness mais proximo, através do
telefone indicado no Manual de Operagao.

Servigos de Atendimento ao Cliente da Life Fitness
+1-800-351-3737 ou +1-847-451-0036
Antes de telefonar, localize e anote o NUMERO DO MODELO e o NUMERO DE SERIE.

Os numeros do modelo e de série da sua Bicicleta Reclinada de Exercicio Lifecycle® estdo indicados em uma etiqueta
afixada no estabilizador dianteiro.

Hl

BUILT TO LEAD

©2009 Life Fitness, uma divisdo da Brunswick Corporation. Todos os direitos reservados. (o
Life Fitness & marca comercial da Brunswick Corporation.
MO051-00K66-D010 1.09




FopnsoHTanbHBIN BEenorpeHaxep
Lifecycle® 95R

MHCTPYKUWMA MO CBEOPKE




lNo30paessisieM...

7 ,D,O6p0 noxamnoBaTtb B MNP

Cneayowmn nepeveHb AeTanen n nowarosble npoueaypsl no cbopke npegHasHavyeHbI
OS5 MakcuMarnbHO NPOCTOro N ObICTPOro MOHTaXa ropu3oHTarNbHOro BenoTpeHaxepa
Lifecycle®.

[Mepen BbIGOPOM MECTONOSOXKEHNA U HaYarnomM COOPKM rOPU3OHTASTbHOMO
BenoTpeHaxepa Lifecycle® BHMMaATENbHO 03HAKOMLTECH C MPUBEAEHHBIMU HIDKE
NHCTPYKLMNAMM.



BHUMAHMUE! NPABUJIA TEXHUKU BE3OINACHOCTH

3AMNPELWLAETCH ycTtaHaBnuBaTtb BefIOTPEHaXep BHE NoMeLleHns, Bbnuan 6accemHoB unm B
MecCTax C MOBbILUEHHON BIaXXHOCTbIO.

3AMNPELWWAETCH akcnnyatnpoBaTb BENOTPEHaXep, eCnn ero ypoHunm, noBpeaunm unm
norpy3unn B Bogy NOMIHOCTbIO Unn YacTnudHo. Obpatntechb B Cnyx0y nogaepXkn KIMeHToB
komnaHuu Life Fithess no Homepy TenedoHa, ykazaHHOMY B PyKOBOACTBE MO 3KChnyaTauum.

3AMNPELWAETCH ycTtaHaBnuBaTth BefioTpeHaxep Ha pacctosiHum meHee 30 atonmoB (76 cm)
OT Tenesum3opa.

3AMNPELWAETCH ycTtaHaBnuBaTb AOMNOMHUTENbHbBIA BENOTPEHAXEP HA PACCTOSHUM MeHee
42 provimos (107 cMm) OT LieHTpa Apyroro BenoTpeHaxepa. B npoTMBHOM criyyae BO3MOXHbI
B3aMMHble NMOMeXM (NepekpecTHas HaBogKa) MOHUTOPOB CEPAEYHOro puTMa.

OBA3ATEJIbHO yctaHaBnuBanTe BenoTpeHaxep B MecTax, BOKPYr KOTOPbIX HET HUKAKUX
NpenaTCTBUN, BKITOYAs CTEHbI U Mebenb.

OBA3ATEJIbHO npoBepbTe coaep>XxMMoe KapTOHHOW YrakoBKU, PyKOBOOCTBYSACH
npunaraeMbiM nepeyHem getarnen, BCKpbiBasi KOPOOKU M ynakoBoYHbIE MaTepuansl. B cnyyae
OTCYTCTBUSA Kaknx nnbo aetanen, obpatntech B CriyxXby nooaepXku KNMeHTOB KOMMNaHUu

Life Fitness no Homepy TenedoHa, ykazaHHOMY B pPyKOBOACTBE MO aKcrnnyartaumm. CoxpaHanTe
TPaHCMOPTUPOBOYHYIO YMAKOBKY Ha Clyyan BO3MOXHOIO BO3Bpara TpeHaxepa.

MOJIHOCTbIO 03HakoMbTECH C PYKOBOACTBOM MO 3KCMfyaTauum nepeq Hadanom 3aHATUKM Ha
TpeHaxepe, NOCKONbKY 3TO siBNSieTCs 06s13aTenbHbIM YCIIOBMEM 4151 €r0 NPaBUibHOIO
NCNONb30BaHWS.



MHCTPYMEHTbI, HEOBXOAOUMBIE ANA CBOPKM...

KpecTtoobpasHasa otBepTka N2 2 ¢ MarHUTHbIM Aep)XaTeneM HakOHEYHWKa, LeCTUrPaHHbIN
YHUBEepCarnbHbIA rag4Hbl KN4 Ha 6 MM, Gokopesbl, rofloBka Ha 17 MM M TPELLOTOYHbBIN KoY

OMUCAHUE OETAIEN
1 | Y3en MOHOKOJIOHHbI Kon-Bo: 1 |2 |BuHT M10 X 90 mm Kon-Bo:
0017-00101-2035
3 | BUHT ¢ KpecTOBbIM LWULEM Kon-Bo: 1 4 | KoHconb c gucnneem Kon-Bo:
0017-00101-1796
5 | 3agHAA KpblwKa Kon-Bo: 1 6 | BUHT c kpecToBbIM wnuuem M5 x 14 mm Kon-Bo:
0017-00101-1940
7 | PykosaTka Kon-so: 1 | 8 |BuHT M8 X 20 mm Kon-go:
0017-00101-1881
9 | Llan6a M8 Kon-so: 10 | 10 | ®dukcaTop noacTaBKu Kon-Bo:
0017-00104-0469 Ans akceccyapoB
11 | BuHT M8 X 16 mm Kon-Bo: 2 |12 | CugeHue Kon-Bo:
0017-00101-2030
13 | MoacTaBKa Ans akceccyapoB Kon-so: 1 | 14 | CnuHka cuageHus Kon-go:
15 | BuHT M8 X 60 mm Kon-so: 4 | 16 | Bnok nutaHusa Kon-Bo:
0017-00101-2018 (Tonbko gnsa koHconu Engage)
17 | Kabenb nutaHus Kon-Bo: 1 18 | Llan6a M5 Kon-Bo:
(Tonbko ons koHconu Engage) 0017-00104-0494
19 | MnactuHa KpenneHunsa Kon-so: 1 | 20 |MnactuHa KpenneHmsa Kon-Bo:
C Tpemsi OTBepPCTUAMU C ABYMSl OTBEPCTUAMU
21 | MnactuHa kpenneHua Kon-Bo: 1
C O4HUM OTBepCcTUEM
1 2 3 4 5 6 7 8 9 10 1 12 13 14 15 16




BHUMAHMUE!
SAMNPELWAETCA BbIBPACBIBATb KOMIMEKT AJTA TPAHCNOPTUPOBKW. BCE OETAJIN,
HEOBXOOMMBIE 1A MONMHOW YCTAHOBKW, COOEPXATCA B KOMMMEKTE ANA
TPAHCIMOPTUPOBKN.

1. YcTaHOBUTE OCHOBaHMeE TpeHaXepa paaoM C MeCTOM ero Ucnosyib3oBaHu4A.

2.  CuumuTe SATMYLLKY KPEMNEHWA NEBOW NEOAIN (A) 1 OTNOXUTE €e B CTOPOHY.
OtsepHuTe BUHT KPEMNEHWUA NEBOW MEOANN (B) n cuumute NEJAINB (C) ¢
TpeHaxepa. OTNOXUTE UX B CTOPOHY.

3. OrtsepHuTe cemb BVHTOB (D), npuaepxwsas JIEBbIA NEPEOHUN KOXYX (E).
CHumute MEPELHWN KOXKYX 1 OTAOXMUTE €70 B CTOPOHY.

4. Bcrasbre Y3EJI MOHOKOJIOHHDI (1) B MEPEAHIOKO TPYBY (F). YcTtaHoBuTe Ha
ogHow nuHum MITACTUHY KPEMJNEHWNA C TPEMA OTBEPCTUAMM (19), NMNACTUHY
KPEMJIEHNA C OABYMA OTBEPCTUAMMW (20) n MITACTUHY KPEMJIEHNA C
OO0HVM OTBEPCTUEM (21) Ha nepegHen u 3agHen yactn Y3J1A MOHOKOJTOHHBI,
Kak nokasaHo Ha pucyHke. 3akpenute Y3EJI MOHOKOJIOHHbI ¢ nomoLbto Tpex
BWHTOB M10 X 90 mm (2). 3ataHute BUHTbI momeHToMm 50-55 dpyTo-chyHTOB
(67,5-75 Hm).

NMPUMEYAHUE: He gonyckaite nepexvma npoBogoB BO
Bpems yctaHoskn Y3JTA MOHOKONOHHbI Ha MEPEOHIOKO
TPYBY. 3

3aHoBo yctaHosute JIEBbIV MEPEJHUN KOXYX (E)
C NoMoLLbl0 ceMu paHee n3enedeHHbIx BUHTOB (D).

3aHoBo yctaHosuTe MNEOAJTb (C) ¢ nomowubio BUHTA
KPEMNEHWA NEBOW MEOANW (B), BbiBEPHYTOrO
paHee. 3ataHute BUHTbI momeHToM 30-33 dhyTo-
dyHTOB (41-45 HMm). YctaHosuTte SATTIYLLKY
KPEMNEHWA NEBOW MEOANN (A).

CaswvHbte MNMEPEOHIOK NMOACTABKY AOJ1A

AKCECCYAPOB (G) BHu3 go NEPEOHNX KOXXYXOB (E). 3akpenute
MEPEOHIOKO MNOACTABKY Af1A AKCECCYAPOB ¢ nomolubto ogHoro BUHTA
C KPECTOBbIM WNWLIEM (3) v wanby M5 (18). MNnotHo 3aTtaHuTe BUHTHI.
He ponyckavite ypeamepHoro 3atarusaHus BUHTOB.

5. OGpexbTe CTSPKKY, yAepKMBatoLLyto kabenu B KPOHLUTEMHE KOHCOU (H).

Pacnonoxwute KOHCOJb C AUCIMNEEM (4) psinom ¢ KPOHLWTENHOM
KOHCOMWU (H). Noacoeaunute MABHbIV KABEJIb KOHCOMA (J),
CETEBOW KABE/b (K) n KABENb 3A3EMIEHUSA (L), naywmi ot
Y3JTA MOHOKOJIOHHDbI (1), kK cOOTBETCTBYHOLWMUM pasbeMaMm Ha
3agHen yactn KOHCOJI C ONCIINEEM.

NMPUMEYAHMUE: Npu ncnonb3oBaHmm cnctemol C-SAFE - 7
nopcoeanHute CETEBOW KABESb k YEPHOMY PA3BEMY.
Mpn ncnonb3sosaHun nHtepgenca ETHERNET nogcoegununte
CETEBOW KABEJb Kk CEPEEPVUCTOMY PA3BLEMY. \@{

Onsa TpeHaxepoB ¢ KoHconsimu Engage
(XK-aucnnewn ¢ gnaroHanbto 15”)

MoacoeanHute KOAKCUATBHBLIV KABEb (M), naywwii ot Y3/A
MOHOKOINOHHBbI (1), k 3agHen yactn KOHCOI C ONCTINEEM.

NMPUMEYAHUE: Y6eautech, uto Bce PA3SBbEMbI HagexHo 3adhmkcnpoBaHbl.

CobepuTe 1 3aKpenuTe CTSKKOM Hencnonb3yemble kabenu Ha BOKOBOM YacTu
ueHTpanbHon ctonkn KPOHLWTEWMHA KOHCOJW. 3anpelyaetca nepekpbiBaTb
MOHTaXHbI€ OTBEPCTUS.

YctaHoeute KOHCOJb C ANCMNEEM Ha KPOHLUTEWH KOHCOMW.
YctaHoBute SAOHIOKO KPLILWKY (5) Ha 3agHioto yacte KOHCOINU C
OUVCTIIEEM u 3akpenuTe ¢ nomoupbto YyeTbipex BUHTOB (6). BoinonHute
3atskky BUHTOB. He ponyckarite ypeamepHoro 3atarnsaHua BUHTOB.




Yctanosute PYKOATKM (7), kak nokazaHO Ha pUCYHKe. 3akpenuTe Kaxayro
PYKOATKY na PAME CUOEHBA (N) ¢ nomolysio asyx M8 X 20 mm BUHTOB (8)
n asyx M8 LLAMB (9).

NMPUMEYAHMUE: MNMepepn 3akpenneHnem yoeantech, 4yto HAKOHEYHNKW

PYKOATOK BcTaBneHb! B rHe3fga Ha HmkHen ctopoHe PAMbl CUOEHDBA,
KaK geTanbHO Nokas3aHo Ha PUCYHKe.

MoacoenuHute KABENTN MOHNTOPA CEPOEYHOIO PUTMA (O),
naywme ot PYKOATOK k COEOUHUTENBHOMY KOHLY
BJTOKA YTMNPABINEHWA (P), pacnonoxeHHomy Ha PAME
CNOEHNA.

NMPUMEYAHMUE: Y6eauTtech, 4yto Bce PASBEMbI HagexHo
3adMKCNPOBaHbI.

3akpenute JEPXATENb NMOACTABKW/ OJ1A AKCECCYAPOB (10) Ha PAME
CWOEHBLA (N) ¢ nomousto asyx M8 X 16 mm BUHTOB (11) n asyx LLAVB
M8 (9). NnotHo 3atanuTe BUHTBI. He gonyckaiite ypeamepHoro
3atarmsaHnss BUHTOB.

3akpenute CUOEHBLE (12) Ha PAME CUOEHbBA (N) ¢ nomoLbo YeTbipex
M8 X20 mm BUHTOB (8) u asyx LUANB M8 (9). MnoTHo 3aTsHute BUHTHI.
He ponyckante 4peamepHoro 3atarnsanna BMHTOB.

YctaHosute NMOOCTABKY 014 AKCECCYAPOB (13) B8 ®PUKCATOP
MOACTABKW AJTA AKCECCYAPOB, kak nokasaHo Ha pucyHke. CunbHo
HaxkmuTe, 4YTobbI 3akpenuTb NMOLCTABKY OJ1A4 AKCECCYAPOB B
dmkcartope.

3akpenute CIMMNHKY CUOEHBA (14) Ha PAME CUOEHBA (N) ¢ nomoLybto
yeTbipex BMHTOB (15). lNnotHo 3ataHute BUHTBI. He gonyckante
ypesmepHoro 3atsarmeaHms BUHTOB.




9. [Onsa TpeHaxepoB ¢ KoHconaMmu Engage

MocTaBbTe TpeHaXep B MeCTe npeanoriaraemoro
MCnornb30BaHUA.

CHMMUTE 3alWMUTHYO NPOKNaAKy C O4HOW U3 BXOOALLMX B KOMMMEKT
KPEMEXHbBIX JIEHT. MNMpukpenuTte KpenexHyto NeHTY K HUXKHEN YacTu
BJIOKA NMMNTAHUA (16). MNMpucoegnHute octasuytoca KPEMEXKHYHO
NEHTY « ycranoeneHHon KPEMEXXHOW NEHTE. CHuMuUTe ocTaBLUyoCs
3aWwuTHY0 npoknaaky ¢ KPEMEXXHOW NEHTLI n 3acdukcnpyite BITOK
MUTAHUA Ha HkHeit vacTn LIEHTPATNIBHOWM PAMBI, kak nokasaHo Ha
PUCYHKE.

Mpotanute LWUHYP MNTAHNA (17) nog NMEPEAHUM

CTABUITMSATOPOM (Q) v BCTaBbTE BUHTOBOM pasbem B
cooTeetcTBytoLlee rHesno COEAVHUTENBHOW MEOMAMNATHI (R).
Cobepute nuwHiow Yactb LWHYPA MNTAHUA n ybepuTe ee nog TpeHaxep.

MoacoeanHuTe kabens TENEBU3VMOHHOIO CUMHANA (S) M CETEBOW
KABEb (T) K COEAVHUTENBHOW MEOWAMNATE.

Mopcoeamunte LUHYP MATAHUA k BITOKY MATAHUA. 4 N\

COEAUHUTENbHBIE PA3BEMbI HA MEOUAIIATE:

a. WCTOYHWUK NMUTAHNA 12 B ANA NOOKNHOYEHWA

TENIEBN3OPA @\ /(D
v ° @
b. BHELIHWA UCTOYHWK NMTAHWSA 36 B AN KOHCOMU @\ /@

ENGAGE ()KK-,EI,VICI'IJ'IEVI C OVMATOHAIBKO 157)

BXO[ TENEBN3NOHHOIO CUITHANA (KOAKCVIAJ'IbeII7I) \@ 1
—

d. CETb ®UTHEC-KNYBA; C-SAFE UJIM ETHERNET ;/




MaGapuThbl:

OnuHa 65 grorimoB / 165 caHTUMETpOB
LWnpuHa 27 pronmos / 68,5 caHTUMETPOB
BbicoTa 53 gronma / 134,6 caHTMMeTpOB
Bec 214 cyHTOB / 97 KMNorpamm

KOHTPOJbHbIA MNEPEYEHb OENCTBUXA NEPELQ HAYATIOM 3KCIMNYATALMA

v [lpoBepbTe 3aTsKKy BCEX KPEnneHui.

v Y6eauTtecb, 4TO ropusoHTasnbHbI BenoTtpeHaxep Lifecycle® Hagnexalym obpasom HUBENUPOBAH U YCTONYMB.
(Cm. pykoBOACTBO MO 3KCnyaTaunm.)

v TpoBepbTe HagEeXXHOCTb 3aTSHKKM CTOMOPHbIX FAeK PErynsatopa ypoBHS.
(Cm. pykoBOACTBO MO 3KCMyaTaunm.)

v I'IphoMTe PYKOBOACTBO MO 3KCryataunn nepen ncnofib3oBaHMeM ropu3oHTarlbHOro BernoTpeHa)kepa Lifecycle®.

Mepen Ha4Yanom aKcnnyaTaumMmu ropusoHTanbHoro BenotpeHaxepa Lifecycle® HacToaTensHo pekomeHayeTcs
03HaKOMMWTbLCSA C PYKOBOACTBOM Mo 3Kkcnnyatauun. Ecnu ropmaoHTansHbii BenoTpeHaxep Lifecycle® He pabotaet B
COOTBETCTBMM C OMNMCaHWEM B PYKOBOACTBE MO IKCNyaTaummu, obpatutecs B GnvkanLLMn CEPBUCHbBIV LIEHTP KOMNaHum
Life Fitness no agpecam, ykazaHHbIM B PyKOBOACTBE MO 9KCMyaTauum.

Cnyx6a nopgaepXkn knneHToB komnaHum Life Fitness
(800) 351-3737 unun (847) 451-0036

Mepen obpalleHnem B cnyxby noaaepxkn obsasarensHo onpeaenute u sanuwmte HOMEP MOOENN n CEPUNHBIN
HOMEP.

Homep mogenu n cepuiiHbiili HOMep ropu3oHTanbHoro BenoTtpeHaxepa Life Fitness Lifecycle® ykasaHbl Ha Haknerike,
pacnonoXeHHOWM Ha NepeaHeM ctabunusaTope.

BUILT TO LEAD

© 2009 Life Fitness, nogpasneneHue kopnopauuu Brunswick Corporation. Bce npaBa 3awuuiieHsbl. (o
Life Fitness siBnseTca ToBapHbIM 3HakoMm kopriopaumu Brunswick Corporation.

M051-00K66-D010 1.09




O5R Yatay Lifecycle® Egzersiz Hisikleti

MONTAJ TALIMATLARI




Tebrikler...

LLZEFP7Ae5S

Asagidaki Parcalar Listesi ve adim adim montaj proseduru Yatay Lifecycle® Egzersiz
Bisikleti kurulumunu olabildigince kolaylastirmak ve hizlandirmak igin sunulmustur.

Yatay Lifecycle® Egzersiz Bisikletinin konulacagi yeri segmeden ve kurulumuna
bagslamadan once lutfen asagidaki hususlara ¢ok dikkat edin.



ONEMLI GUVENLIK TALIMATLARI!

Egzersiz Bisikletini dig mekanlara, yuzme havuzlarinin yanina veya nem orani yuksek
mekanlara YERLESTIRMEYiN.

Dustlyse, hasar gordlyse veya ¢ok az dahi olsa suya daldirildiysa Egzersiz Bisikletini
KULLANMAYIN. Numarasi Kullanim Kilavuzu’'nda bulunan Life Fitness Musteri Destegi’yle
irtibata gecin.

Egzersiz Bisikletini televizyona 30 in¢ (76 cm)’den daha yakin olacak sekilde MONTE
ETMEYiIN.

Kalp Hizi monitorleri arasinda etkilesim meydana gelmesini 6nlemek icin diger Egzersiz
Bisikletlerini 42 in¢g (107 cm)'den daha yakin olacak sekilde MONTE ETMEYIN.

Egzersiz Bisikletinin etrafinda duvar ve mobilya gibi engellerin bulunmamasini SAGLAYIN.

Kutulari ve nakliyat ambalajini atmadan once gonderilen kutunun igindekilerini Kurulum
Parcalari Listesini dikkate alarak KONTROL EDIN. Eksik herhangi bir parga varsa, Kullanim
Kilavuzunda yer alan numarayi kullanarak Life Fitness Musteri Destegi’yle irtibata gegin.
lade durumlarinda kullanmak tizere nakliyat kutusunu saklayin.

Bu makineyi calistirmaya baglamadan dnce kullaniminin gerektigi sekilde saglanmasi igin
Kullanim Kilavuzunun tamamini OKUYUN.



MONTAJ ICIN GEREKLIi ALETLER...

Manyetik #2 Bit Phillips Tornavida, 6 mm Altigen Baslik Anahtar, Allen Anahtari ve Kastanyola,
Yan Keskiler, 17 mm anahtar ve Kastanyola

PARCALARIN TANIMI

1 | Tek Kolonlu Grup Mkt: 1 2 | M10 X 90MM Vida Mkt: 3
0017-00101-2035
3 | Phillips Vida Mkt: 1 4 | Ekran Konsolu Mkt: 1
0017-00101-1796
5 | Arka Kapak Mkt: 1 6 | M5 x 14mm Phillips Vida Mkt: 4
0017-00101-1940
7 | Gidon Mkt: 1 8 | M8 X 20MM Vida Mkt: 8
0017-00101-1881
9 M8 Pul Mkt: 10 10 | Akseuar Tablasi Kaidesi Mkt: 1
0017-00104-0469
11 | M8 X 16MM Vida Mkt: 2 12 | Sele Mkt: 1
0017-00101-2030
13 | Akseuar Tablasi Mkt: 1 14 | Sele Sirthgi Mkt: 1
15 | M8 X 60MM Vida Mkt: 4 16 | Gii¢ Blogu Mkt: 1
0017-00101-2018 (Sadece Engage Konsolu igin)
17 | Gii¢ Kordonu Mkt: 1 18 | M5 Pul Mkt: 1
(Sadece Engage Konsolu igin) 0017-00104-0494
19 | Somun Plaka Mkt: 1 20 | Cift Delikli Plaka Mkt: 1
21 | Tek Delikli Plaka Mkt: 1
@ E JUAN0L (| I
@ —> T
1 2 3 6 7 8 9 10 1" 12 13 14 15 16




DIKKAT!
ALET TAKIMINI ATMAYIN. KURULUM iCIN GEREKLI OLAN TUM PARCALAR GONDERILEN ALET
TAKIMINDA YER ALMAKTADIR.

1. Unite tabanini kullanacaginiz konuma yerlestirin.

2.  KULLANICI SOL KRANK KOLU DELIK TAPASINI (A) sokln ve bir kenara koyun.
KULLANICI SOL TARAFINDAKI KRANK KOLU VIDASINI (B) sokiin ve KRANK
KOLUNU (C) kaydirarak birimden g¢ikarin. Her ikisini bir kenara koyun.

3.  KULLANICI SOL PLAKASINI (E) tutturan yedi VIDAYI (D) SOKUN. ON PLAKAY!I sékiin
ve bir kenara koyun.

4. MONOKOLON MONTAUJINI (1) ON BORUYA (F) dogru kaydirin. SOMUN PLAKASI
(19), CIFT DELIKI PLAKA (20) ve TEK DELIKLI PLAKAYI (21) TEK KOLONLU
GRUBUNG©GnN ve arkasinda gosterildigi gibi pozisyonlayin ve hizalayin. MONOKOLON
MONTAJINI M10 x 90mm’lik VIDALAR (2) KULLANARAK SAGLAMLASTIRIN.
VIDALARI 50-55 torkla sikin.

NOT: MONOKOLON MONTAJINI én boruya DOGRU
KAYDIRIRKEN TELLERI SIKISTIRMAMAYA DIKKAT EDIN.

KULLANICI SOL TARAFINDAKI PLAKAYI (E) daha énce
sokulen yedi VIDAYI (D) KULLANARAK YERINE TAKIN.

KRANK KOLUNU (C) daha 6nce sokilen SOL KRANK
KOLU VIDASINI (B) kullanarak yerine takin. VIDALARI
30-33 torkla sikin. KULLANICI SOL TARAFINDAKI
KRANK KOLI DELIK TAPASINI (A) DEGISTIRIN.

ON AKSESUAR TABLASINI (G) agagi dogru ON
PLAKALAR (E) ILE KARSILASTIRMAK ICIN KAYDIRIN.
ON AKSESUAR TABLASINI bir PHILLIPS VIDA (3) ve M5
PULU (18) KULLANARAK SAGLAMLASTIRIN. Vidalari IYICE sikin.
VIDALARI ASIRI SIKMAYIN.

5. Kablolarr KONSOL BRAKETINE (H) tutturan kablo bagini kesin.

EKRAN KONSOLUNU (4) KONSOL BRAKETI (H) YAN TARAFINA
POZISYONLAYINIZ. ANA KONSOL KABLOSU (J), AG KABLOSU (K)
ve SASI BAGLANTI TELI (L) ucunu TEK KOLON GRUPTAN (1) EKRAN
KONSOLU ARKASINDAKI ILGILI YERLERINDE BAGLAYINIZ.

NOT: C-EMNIYETINI kullaniyorsaniz, AG KABLOSUNU SIYAH
JAKA BAGLAYIN. ETERNETI kullaniyorsaniz, AG KABLOSUNU
GUMUS JAKA BAGLAYIN.

Engage Konsollari (15 ing LCD) olan birimler igin

ESEKSENLI KABLO (M) ucunu TEK KOLON GRUBUNDAN
(1) EKRAN KONSOLUNUN ARKA KISMINA BAGLAYIN. \@{

NOT: Tim KONEKTORLERIN tamamen oturdugundan emin olun.

Kullaniimayan kablolari KONSOL DESTEGI orta direginin
KENARINA TOPLAYIP BAGLAYIN. Montaj deliklerini kapatmayin.

EKRAN KONSOLUNU KONSOL BRAKETINE YASLAYIN. ARKA KAPAGI
(5) EKRAN KONSOLU arkasinda pozisyonlayin ve dort VIDAYI (6) kullanarak birlikte
tespitleyin. VIDALARI iyice sikin. VIDALARI ASIRI SIKMAYIN.




GIDONLARI (7) gosterildigi gibi pozisyonlayin. GIDONLARIN HER BIRINI KOLTUK
CERGEVESINE (N) iki M8 x 20mm VIDASINI (8) ve her biri igin iki M8 PULUNU (9)
kullanarak tespitleyin.

NOT: Tespitlemeden dnce GIDONLARIN UCLARININ KOLTUK CERCEVESI alt
kismindaki yuvalarina detayda gosterildigi gibi yerlestirildiginden emin olun.

KARDIYO KABLO (O) ucunu GIDONLARDAN KOLTUK CERCEVESINDEKI
MERKEZ UCA (P) baglayin.

NOT: KONEKTORLERIN tamamen oturdugundan emin olun.

AKSESUAR TABLASI TUTACAGINI (10) KOLTUK CERGEVESINE (N)

iki tane M8 x 16 mm’lik VIDA (11) ve iki tane M8 RONDELASI (9)
KULLANARAK SAGLAMLASTIRIN. Vidalari IYICE sikin. VIDALARI ASIRI
SIKMAYIN.

KOLTUGU (12) KOLTUK CERCEVESINE (N) dort M8 x 20mm VIDASI (8)
ve iki M8 PULUNU (9) KULLANARAK SAGLAMLASTIRINIZ. Vidalari IYICE
sikin. VIDALARI ASIRI SIKMAYIN.

AKSESUAR TABLARINI (13) AKSESUAR TABLA KAIDESI igine gosterildigi
gibi tutturunuz. AKSESUAR TABLASINI yerine oturtmak icin sikica asag itin.

KOLTUGUN ARKASINI (14) KOLTUK CERGEVESINE (N) dért tane VIDA
(15) KULLANARAK YERLESTIRIN. Vidalari IYICE sikin. VIDALARI ASIRI
SIKMAYIN.




9. Engage Konsollari olan birimler igin
Birimi kullanim i¢in nihai konumuna getirin.

Koruyucu kaplamayi sadlanan BAG SERITLERINDEN birinden gikarin.
Bag seridini GUC BLOGUNUN (16) ALTINA ILISTIRIN. Geriye kalan
BAG SERIDINI kurulu BAG SERIDINE BAGLAYIN. Geri kalan koruyucu
kaplamayi BAG SERIDINDEN gikarin ve GUC BLOGUNU gésterildigi
gibi MERKEZ CERCEVENIN alt tarafina baglayin.

GUC KORDONUNU (17) ON DENGELEME DESTEGININ (Q) altina
dogru gevirin ve vida tipli konektdrii uygun MEDYA KONEKTOR
PANELININ (R) HAZNESINE TAKIN. Fazla GUGC KORDONUNU toplayin
ve birimin altinda saklayin.

YAYIN BESLEME KABLOSU (S) ve AG KABLOSUNU (T) GOKLU
ORTAM BAGLANTI PANELINE BAGLAYIN.

GUC KORDONUNU GUGC BLOGUNA baglayin.

MEDYA KONEKTOR PANELI HAZNELERI:

TAKILABILIR TV IGIN 12 V GUCU
ENGAGE KONSOLU (15 ING LCD) IGIN 36 V HARICI GUC

YAYIN SAGLAYAN GIRDI (EKSENDES) @\

e o T p

UYGUN AG; C-EMNIYETI VEYA ETERNET




Fiziksel Boyutlar:

Uzunluk 65 in¢ / 165 santimetre
Genislik 27 in¢ / 68,5 santimetre
Yukseklik 53 in¢ / 134,6 santimetre
Kilo 214 pound / 97 kilogram

GALISMA ONCESi KONTROL LISTESI
v Tespitleyicilerin timunin saglam olduklarindan emin olun.

v Yatay Lifecycle® Egzersiz Bisikletinin seviyesinin dogru ayarli ve sabit oldugundan emin olun.
(Kullanim Kilavuzuna Bakin)

v Disli Sikistirma Somunlarinin yeterince siki oldugundan emin olun.
(Kullanim Kilavuzuna Bakin)

v Yatay Lifecycle® Egzersiz Bisikletini kullanmadan dnce Kullanim Kilavuzu’nu okuyunuz.

Tam Vicut icin Yatay Lifecycle® Egzersiz Bisikletini galistirmadan 6nce, Kullanim Kilavuzu’'nun igerigini tamamen anlamis
olmaniz gerekir. Tim Vucut i¢in Yatay Lifecycle® Egzersiz Bisikleti Kullanim Kilavuzu’nda agiklandidi gibi ¢alismaya
baslamazsa, Kullanim Kilavuzu’'nda listelenen en yakin Life Fitness hizmet merkeziyle irtibata gegin.

Life Fitness Musteri Destek Hizmeti
(800) 351-3737 veya (847) 451-0036

Aramadan énce, MODEL NUMARASINI VE SERI NUMARASINI hemen ulasabileceginiz bir yere not ettiginizden emin
olun.

Life Fitness Yatay Lifecycle® Egzersiz Bisikletinizin Model ve Seri numarasi bilgileri 6n dengeleme destegindeki etikette
bulunmaktadir.

BUILT TO LEAD

© 2009 Life Fitness, bir Brunswick Corporation sirketidir. Tim haklari sakhdir. )
Life Fitness, Brunswick Corporation sirketinin ticari bir markasidir.
M051-00K66-D010 1.09




G5RGN2 A Lifecycle® T2 Y1 X /12

HILEREAE




CD/EIF
Life Fitness@a HBEWVNKOWEEHUHESITTUVE T,

3T s

RR—DLIBFICEREH DB A B KO FIEIE. VAN b Lifecycle® T HH A
X INA D= TCEBRVGEIC.RBRET SBRICTHRWREITET,

AR b Lifecycle® T Y H A X N7 DRE BRI LU T OEEERE L <Fid
FoTLIEEL,



ERLGR2EERR!

AERE BN TCERALEVWTLREEW, 17— /VDIESRREDE VISP COERAIFE T T
TN

AEGAEZRELIEVBELIEY XN ED—EZKITGRLIEY 2FZ KPITSETSEEEIL.
FEARLGVLTLEE L, Life FitnessH A2 — HR— bk H—EXFXTEKRLLICTV (BEESIXE
WERBRZE R INTWVEY),

AEmZE TLERY bDB301 > F (7612 F) LIRDIGFAICEEBLGWLTLEEL,

RDITIH AL INA D% AHmOFIOD ST DIEZEDFIOE TA24 > F (10712 F) KL EREN
TOEWEAICREBELGEVLW TSV DIREE=2—DF5 (BE) ORELZVET,

TG HAX I VIFELSBEL. HmAEIFFAERDE O ALELIHLESICLTIEEL,
BR—)Lia ez RS20 FaORBME M DERR X b EZBELTIIEEL, 2imb

RYVIEWEE Life Fitnessh AZ Y — R—k F—EXECTEE SV (BEESITEURER
BREICREHINTVET) OBMICHA T BRR—IVREIMRELTEWN T ELY,

AEmE R B0l BY G ERA AZ CEBEW eI BURERIBE = K <BiRH T
EY,



fHilcpBEGTH
HWEREY M2 T5R7)1—RS511N— 6 mmABRSAN—HLOSF Ty b YA FhyE—,

17 mmY oy b BXOZFTvb
ERamDEEA
1 | &/ KR—IVO#HIL HE1 |2 |[M10X90 mmEkY HE: 3
0017-00101-2035
3 |FIRRY 2.1 |4 |T4RTLavv—=ib #H= 1
0017-00101-1796
5 |U¥hin— 2:1 |6 |M5x14mm7SA%Y HE: 4
0017-00101-1940
7 | INVERIVIN— 21 |8 |M8X20 Mm%y 2. 8
0017-00101-1881
9 |M8Jvi+ 2 10 |10 | 79€H) LA KRIVE— #HE 1
0017-00104-0469
11 | M8 X 16 mm*% 2:2 |12 |¥—}b H=E 1
0017-00101-2030
13 | 7788 LA 21 |14 |—bNNyy BE 1
15 | M8 X 60 mm% 2.4 |16 | N\g—JOvy HE
0017-00101-2018 (Engaged>V — L (Dd#)
17 | &ER3—F ME: 1 |18 [M5Tyiy 21
(Engaged >V —)L (D) 0017-00104-0494
19 | vk FL—F #E: 1 |20 | 2R—IL TL—F HE 1
21 (1FR—Ib 7L—F #HE

®

® [—>

Q)

I

1 2 3

4

5

6

7

8

9 10 11 12

13

Il
1

4

Julll
15 1

6




BE!
By MEIFETHEWTLIEE W AR OB I E G ERmIE 2T COBEIF Y MIADTWEY,

1. I1ZyI—RZE fERGRDELICEEET,

2. EQISVUT=LDR=)VTST A ZBRINAL ZRICENTEEET . AR50 77—
L DY B)ZRINIZVT T—L(QZRZA R ERTRGEDSBELE T . AL
HEZRICBVWTEEET,

3. HEA7ZOYE AN—EEZBELTWE7D20OXY D) #BUN LTS, 7Ok
HN—=ZFEIN L ZIRICBNTHEET,

4, FE/R—=)bMEZ7OVF Fa—T F)DLEICASAREETANET T, HDLSIC.E/
R—IVDEEmEE@EICHY S TL—F(19).2K—IV 7L—FQR0) BLUT1R—)L TL—
FONEBRBLET, E/R—/LE.3DDMI0Xx 90 mmzxY Q) ZFES>TRELE T, %
JEREDE T (50~55 ft-lbs) ,

HIE/R—IVETOVNF1—TDEICRSA RERDEEIF. T
—ERERVELSTEBEL,
SICBUALIETDDORY D) ZAVT ERTOY ~ AN— @{5

O ERLET,
SN LT 5> T— L D3R (B) %
WC 2500 P—L(QERLET, XIEHHET

=

(30~33 ft-lbs) . &Y 5% 7—Ls Dk—Ib TS5
(A ZRLZET,

7Y r077eH) FoA (Q) ETFICRTAREET.
Ak AN—=E) ICEDEET,. TIRAXIB)HLUV
M57v+ (18) =129 DREWC. 7AY D771 b
LAEBEELET, R IVELODVEMMBODE T, CDEERI %
WHTERVELIITLTLIEEL,

5. VY=L 7S5y bH)ITr—TIVEBELTWS DA V—%4IUE T,
TARAT LA V=)@ %AV —IV TS5y (H) OELLICEEET,
E/R=ILN)DBSETWB ALY OV =)V =TIV Ry b T—0 —
TIWEK.BROITZTVR D4V — DB TARAT LA IV —IVDOER
DENTNDEMBITERLE T,

EICSAFEZERLTWAEER RV N T—0 F—T IV 2 RB0DY
vy 7 HE L CKIEE WV ETHERNETZ AL TWL A EEE Ry
b= =TIV EBEDD vy I ERLTEEL,

Engaged>V—Jb (15" LCD) fFEDNI=v |
E/R—IL () HESHTWEEES—T IV (M) % TR T LA
AV —IVDERICESLET, \@{

F2TOIRTEDB LoD EERIENTWATEZHERL L
TN,

FEOEWTr—7)IVEERRT. OV —IV 755y bOFRRDRARFIC
DAY —TLLI)FFTLIEE WV BRIFFTRUIEED Z N TLIEE LN,
TART LA AV —)bEAY—IV TS5y D EICEREBLE S, v/ \—
B)ETART LA AV —IVDOEEICHE L. ADDXY (6) EF BV T—HEICE
ELET . X IELODNEBDHE T, CDEEXIVERHTEHELLSICLTL
feEL,




NV RIVN=(7) ZRDESITERELE T, ZNTND/N\Y KILIN—%,
2DMDM8 x 20 Mm% (8) BXKU2DDMET v+ (9) ZFWT—b
ZL—LIN) ICEELET,

EIN\YRIVN—ZEE T BRI ZENTNDRTH . ¥ —h TL—LD
ZRAIDORAAY MABEBATNTWBIEZHRL KTV HEARZES
B,

NV RIVIN=D5 TV B OESEHRIRT —7)L (0) 2. > —
b 7L —LDOFRRD)—K (P) < LE T,

FEE2TCOARTED LoD EERENTVS T EZHEER
LTS,

7)) hLA RIVZ(10) 2. 2DDM8 X 16 mmx (11) £2DDM8T v/
v () ZRVWC Y= TL—LNICEELE T, 2V ZE LoD EMBHET,
CDEERVERFDH T EBRVLIITLTLIZEL,

2—h(12) &2 4DDM8 x 20 Mm% (8) £2DDMBT v+ (9) ZRAWLNT ¥/ —
P 7L—LN)ICEELET. XV Z LoD EMMDE T, CDEEXI =D T
EFIROLELDICLTLIEEL,

BOELSCT77eT) bLA(13) 2775 bLA RIVZICERBLET,
LoDWERLTIFC 77 FLAZFREDUEICEELE T,

—b N7 (14) % 4DD2T (15) Z#AWVT. —bF 7L —L (N) ICERUfHFE
T X I LoD ERBDE T, CDEEXIEHHTERVLSICLTLIEEL,



9. Engaged>V—jUfE1=vk
A= b ERBRICEEET,

BRENTWET7AF— AR TDI1DODS ARES A F—EEIREE
T, ZDT7RAFT— AM)wT%/\T— Ty (16) DIEICEE LE T, 7%
DITF7AFT— AN )T % A VA N—=)ViBIHDT7AF— AN ) T EsRE
LET, 77RAF— AR T H SR DIRES A F—ZBIRE KDL D
[CINT— TOvo%ERROTL—LOTIICEELET,

BRIA—F(17) ZFIRIDERESE (Q DTFICEL. X IR TDART 2% X
T47 AXYZ R—F R DELWY Y MIERLE S, ROGERI—
NMIFERRT. Iy FDOTFIRELTLIEEL,

BOERER T — IV (S) £y b T—2 =TIV (N EAFAT AZI4
R—RICERLET.

BEO—RE/AT— TOvoIcERLET.

ATFAT ARIZ R—FDVrvb:
a. BEAlRET L ER12VER
b. ENGAGEZ>V—JUL (15" LCD) FA36 VA EREIR
C. HOXRIBARAERAT (EEh)
T4V ZRADZ Y T —%; C-SAFEE f=|&ETHERNET

o

~9 @@ﬁ
T~

N —



IRy ~T A

RS 654 >F /165 cm
& 274>F /68.5cm
BE 5314>F /1346 cm
=8 214K K /97 kg

fEERIDFTvIURE
v R2TDBHERLoDWEMEOTVBTEERBLTLEELY,

v UAYARUE Lifecycle® TV HHA X INAUDFESTHIRELTWAZEZREFELTLEELY,
(EikEHRAEEZ SR L T<IEEW),

RS =Iv LYo EREOTNBTEERERLTLEELY,
(EfERRRE 2SR L CT<IEE L),

v ARV Lifecyce® TG HA X INAV%RE T BRI T BIRERAEZEZ HFtd <F2ELN,

ARk Lifecycle® TOHH A X INA V& RIES BE1IC. BILERBBZE ORB A RH L TH T ENERICEETT,
)73 b Lifecycle® TS A X INA D EERERAZED L BIICEBILIE WS REFY DLife Fitnessh A2 < — H7KR—
hF— EXETCTERCEV BkEAZEZ SR L T<IEW),

Life Fitnessh X Z<— HR—k Hf—EX
(800) 351-3737. % 71=1%(847) 451-0036
BEWEDLEDOHIC.ETIVESEV 7 IVESEZEZTHWVTLIEEL,

Life Fitness') 5> N>/ b Lifecycle® TV A X INAVDETIVESEV )7 IVESIE BIRIORERD N/ VICEHINTWL
E

a2l

BUILT TO LEAD

©20009 Life Fitness, a division of Brunswick Corporation. All rights reserved, (&
Life Fitnessi&. Brunswick Corporation DE1E T,
MO051-00K66-D010 1.09




95R Lifecycle’ B z(#5 %

=< Fic 1t B




n_,‘ﬁ /

ML
LFCF77705S

BAVEDRAE T A N EH B RME S ERRF . (EBRTEKR Lifecycle® ENUES IR
(PRNEE =2 /N

HRF LM e . FHAYKES Lifecycle® BMUESZE BT, BEMSAEEN TEZEIN,



BEELTEiRAR !
BOEEREBERERFIN FKBESEESHIXIE.

BOREMETL.. MIREZHDE/KEEEZE. 1512 (BRIEFM) LrBEIESHEER
Life Fitness & 2+ ARSSE0 -

BORESELREERBUNARE 30 =1 (76 EXK) HILE.

BAEMEREF BT OERNT 42 &7 (107 EX) |, DUREAma RS Fr0REN
R BHATI (BFTH) AR

FYRRFRSFRETTAESY, BREEMREA.

B % BHEUROT B S X RAION LN R, NEBRBERIIEIN . WEEAEHY
GRS, BT (RETFM) PIILMRIESTS, BEE Life Fitness 2P 2SI, ERET
BH, bR EETE A,

Fw B EAYRENER BIFFM) . RIHER.



EEFTERILA..

AN\

Wi 2 S+FE8227], 6 2AKNFHIE AR TR, MELT], 17 2AXEGTRR
FFiRAA
1 | B HE: 1 2 | M10 X 90 Ekig2t HE
0017-00101-2035
3 | +Figx HE: 4 | BRizhla H=
0017-00101-1796
5 |EE HE: 1 6 |M5X14 EX+Figs HE
0017-00101-1940
7 | Fid HE: M 8 | M8 X 20 E}igs HE
0017-00101-1881
9 | M8 BE HE: 10 | 10 | Z40BLE HE
0017-00104-0469
11 | M8 X 16 ZEX1F2 BME: 2 12 | FEE He
0017-00101-2030
13 | M8 e 1 14 | EEES HE
15 | M8 X 60 = fiB% M2 4 |16 | BIEER (X Engage iZH&) w2
0017-00101-2018
17 | BiE4 (/X Engage #415) HE: 18 | M5 [ He
0017-00104-0494
19 | B E1R e 1 20 | WFLHR HE
21 | Bk HE: 1

Of

®

® [—>

Q)

I

1 2

3

4

5

6

7

8

9 10 11 12

13

Il
1

4

Julll
15 1

6




EEEN !
BAXFZMEN. TREEMBENMEZEAHNEECRETT.

1. REREREENTER A RMT.

2. HTHRENHERELGRE A), BRENEE L. BTHAPEZMNHEREZ (B),
WHIRE (C) BHikE. BENEHMEE—L,

3. HTEEMFRENEIEE (E) WtHE«£ (D). HTHES, BEMEE L.

4. BEBEHEAHE (1) BARE (F) LA WEAREEER (19). WK (20) FIEFLI
(21) MIEERAHRNREIATMERHXT. EH=8 M10 x 90 X182 (2) HEiFHE
EE{fE. A 50-55 RS EZITE,

iE: BREEAHBNRIE LN, EEARNES 4.
RTRSTHIE THMRZ (D) EML LM EZMEIEE (E)-

RERETHIARZNRERZ (B) EFRREHMME
(C)o F 30-33 mRIFHIHAERIRZITR. BN
HWEFLIEE (A).

RKEIRYE (G) A TBARNEE (E). B—HTFiE«
(3) #1 M5 2 (18) HEIRMEEEE. ITRIBZ. 5
MR LI71FT R

5. WHESMEHIG R (H) SR B

BERESNE (4) ETESIGZR (H) WiZ. BMEHEAR (1) L5 HAES
BELi% (J). MELL (K) MEEL (L) 25 EE BREs e B EENTE.

iE: WEM C-SAFE, IBRM LI 42 BTl MEMAKN, 1515
BT R BT,

3 FHE Engage £HI& (15 XTRBETE) BIL&E
RKMNBHEAH (1) L35I HRHS L (M) EE2EREGH a5 .
iE: WRATEEERIOEE,

KRRk RIS L IFL A2l & S 2R AR RO - 1B 2048 ZE 4T
ZFLo

RETEHEETIRGERR L. BEE 6) REIBREHSE
BH, FRAMNEEZ (6) BEfF. PR1B2. 7R LirEd




MBI E T (7). S EAMmE M8 x 20 Z:X1224 (8) MM M8 & (9) ¥
BN FMEERZEEZE (N) Eo

X EREZH, BARKTFWRIMENZIZFERTTHELR, WEFETR.
MNFSIHRO RS L (O) ERERIZFELR FRINE (P).
i BREESRER.

fE P M8 x 16 Z K122z (1) AP M8 B[ (9) FAMEZR (10) EE
FZEEE (N) L. iTRBZ. FOKELir/E X,

fE AU M8 x 20 = K122z (8) FAM M8 HE (9) HZ/E (12) Bl E 2%
22 (N) L. #7182, BHFBLirBTE.

MEFTRERDE (13) BAZIEE. ANE MR EREEE E 2.

fE MRz (15) KEEED (14) BEEZEREZR (N) L. f7R1R2,
BRI RE R,



9. FH%E Engage EHIGRIZSE
5 5 PUTE(E FAHh S BT

ME—BEB R R BT LB RIFE. HREHETRIRER (16) BIEH.
BEHAZEG ECREFNEETERES. RERIPENZET LH
bR, FHZEFAREGRREREE THORMTT.

RriRs (17) ML TRIRESR (Q) TT, FIIBSENER IR LR A RN
ERIREN (R) FIEHEE. KBERHOBRAHILIFAFHTIRE T,

BRI (S) FAM 414 (T) BRI AR 2 E AR o
R IR R B rRIRAR IR

IR E AR RO Y N
a. ATHEUEMA 12 Rl

b. /T ENGAGE #Z#l& (15 -HRBET/R) K 36 RIMBEIR
c. [ KGN (E4)

g //@)
d. FITNESS K& ; C-SAFE = AAK @ @
\@ |J_'L|//@

Pl

N —



IS 65 #~/165 [EX
£ 27 #~1/68.5 [E X
=) 53 #~F/134.6 [EX
E] 214 F£/97 T 52
REMIREFER

v HBRETBEEAHHERE.

v TR Lifecycle® BN S EFRMNE .
(BEBE (BIEFM )

v HEREEHEEEE RE.
(1IB5E (BIEFM) )

v {EH Lifecycle® ENUSZE BT, 1HEE (BAEFM) -

HEZANERE Lifecycle® BNUSE BT, 1FESWERE (BAEFN) AR, MRER Lifecycle® BN VRS EFHIR NS
CGREFM) PR, BER (RIEFW) THKER Life Fitness AR H0

Life Fitness 7= F 2RSS0

(800) 351-3737 =, (847) 451-0036

TEEEH], ESVKEIFIERBEENESTHFSS.

Life Fitness Lifecycle® BN iE B ZEME SHF5ISEBIIERITRERIIRE Lo

ol

BUILT TO LEAD

© 2009 Life Fitness, Brunswick Corporation H9F/AFl. R FTEF]. (&
Life Fitness ;2 Brunswick Corporation HJE %R

MO051-00K66-D010 1.09




95R Lifecycle® BATUZS E

AH &< 50 B




WEE...
TEUDIA S E A1

LT s

LIRS HBEMZEL KR Re @ T RRE R M R Lifecycle® EATVZE & -

FEEEAI EMFRIAAEE Lifecycle® EATVEB B 2H] @ A ERATERFIA -



ERRZTHEA !
BOBRSEERFI B RREBNES -

BT EEE BERNEELIZKZBETER - B EREFMHAERFIEE
Life Fitness &5 EE%HW%%BH%&

B ESEENRERNE 30 £ (76 A ) HIHITT

RAREMESEENARE 42 204 (107 A%) EAVHTT - ISR ORERIZZHEET#
(&) -

RRTRESERERETWERY - BFEBEMXREA -

RARBNTMHSERNERMRENAR » RRBEERBNEEME - MRBEANSHERX
s (2 A BRFF MR B IS RS Life Fitness B SUEMRIBER - miRFERAN - LUBRERE
)EH o

RS ERAKSR A - FEBEARETM » LIRRIEREH -



HRPBEIA...
HAME 2 T FRHET - 6 BRABBRRTIRBIRT - Al - 17 BXEBRFORMIRT

F45REA

1 | ER4EN BE:1 |2 |M10X90 =K 184 HE
0017-00101-2035
3 | TR e |4 |BAREES e
0017-00101-1796
5 | gE:1 |6 |M5x14 2K T84 HE
0017-00101-1940
7 | BF ZHE:1 |8 |M8X20 =K 184 =
0017-00101-1881
9 | M8 22 10 | 10 | EYiRIEZL G
0017-00104-0469
11 | M8 X 16 B3k 124k Z2Ee: 2 |12 | B LS
0017-00101-2030
13 | (R HE: 1 |14 | BEREYS LS
15 | M8 X 60 3K 1244 H=: 4 |16 | BREES ([EZ[RN Engage £#H) =
0017-00101-2018
17 | EiRE ([Z[RI Engage F#£4&) ZE:1 |18 | M5 2F =
0017-00104-0494
19 | IBMER ZHE:1 |20 | EI1KE HE
21 | Bk Zge 1

@
© E T (| I
® O

® = © | [

AT
’P
’»
NI MIH

I

1 2 3 4 5 6 7 8 9 10 11 12 13

T
14 15 16




EEFHE |
DPEZRBEEN - TRREMBNATE THE T EEEXENS -

1. HRBEEEENERBEE -

2. HMEREEABWEILE A) WHERE— - T NMERE AR
BIR% (B) WAFHIRE (C) ILRELEBIT - HEMBIE—33 -

3. IFFEEEABELREE (E) WTERH (D) - 7 MRIEEAREKIE
&=,

4. BEHAH (1) RKLEFBARE (F)  WEFTR  FIRIE A (19)
€I R (20) MEFLA (21) ERNERAGRIER S LEEE - (FH=1F
M10 x 90 =X HYIR4% (2) BEESE A4 - A 50-55 %1 9
JEERR AL o

B EERAAL ETBANER  BESTERERER - Qtwf/:f

L2 BT TR TR (D) BN REERAE LR
£ ()

FEAZEIR TNERE L AIEHRE B4 (B) B REMH
W& (C) - A 30-33 i1 IR NER R4 - BEREL é

EIHAETLE (A) EEEE - K
SRTEEIIG (G) A TBE) » [FHEAFIES (E) 184
ER— BT84 (3) 71 M5 20 (18) B HI W
HEERIZAA o SEHIBIHIEISIBE -

5. BUETHSESINETE| T X0 (H) fEERIRE -

REREES (4) ENEZASIER (H) 558 - S EAAN
(1) PEIHNEZEEBR (J) - BERER (K) MithAR (L) B
BRI EAEEEMEEBRVE -

5 : MR(EH C-safe » BAEKEREREZRBEIL -
WREH SR - B RRERERRREREIL -

HHACE Engage I8 (15 RITHRER) MUELE

LB (1) PEIHNREEBR (M) ERIIBRREES
B

i RRPTR BESR TR R -
AIRERRERREEEE AT OENAE - F72EEEAR

=5 -

MEREREERERT AL - fEE 6) REERSEIEGNEH -
WA ERA (6) HEIE - BERRH - FORBRGESRE -




NBEFTRRELTF (7) - A BMERRMIE M8 x 20 ZX 1244 (8) M@ M8 #FE (9) #5%
BEEFBEIER AR (N)

i ¢ BER] - RIEFRINREAEREIT AR - NEATS o
AHHEF PRSI A LREIR (0) BEREANEREER LSRR (P) -
st : FRREEARSTTREIN o

[FAFIE M8 x 16 T R4 (1) TFL(E M8 20 (9) 5817
HIER (10) BIEZ MR (N) - BREMH - B0RRHE
BT -

EAM1E M8 x 20 =K 144 (8) AMFA{E M8 E:FE (9) i EEfa
(12) EVEZFERHZE (N) « RS - BORBHFHBE -

GNBPTZ - RS (13) IRAERIEIR - AR LR
MIREEZIAL -

{EFAINE R4 (15) BERSES (14) EEZEERHEEE (N) o B84 o
BB BEERE -



9. ¥RECHE Engage FIEARIRME
R E R A E R -
RTEA—KERZEFTNREE - BKEEFEEZEREES (16) WE
o M T RE LD REMNREEEEERE - N HARNEEHRE
EWAEFT RS SREEREEER OB T -

ATBIRAR (17) RN AIRESS (Q) AFT5 » WAHIRAEVE AR R RN IRE
BER (R) WEERIL - BZHRNERGMEFARENZRE T

AR IRWUEAR (S) MKER (T) BEREREERR -
R EBRRBEE BRI

IR IR IRIRTL
a. ARAEEASEN 12K BR
b. FX ENGAGE 6 (15 ER&EER) I 36 (R FMEEIR
c. EEEKEBA (F#)
d. FITNESS #8#% ~ C-SAFE =X K#¥E&

T~

N —



K 65 0N / 165 A%
g 27 TN / 68.5 A%
= 53 #N / 134.6 A%
= 214 155 / 97 AfT)
EHRESE

v ERIEEEARE -

v TR Lifecycle® EATNESEFEBKE -
(F2E "BREFM, )

v EREBFBIERE
(FF2H TREFM, )

v 1E{#H Lifecycle® BEATVES A » BFEBEANREFM -

TEERIRIF Lifecycle® ATV S A - BHLRERE TRFEFM, PHRER - 2R Lifecycle® BARES H)RBUN
TRIEFM ) FTAEITRIME - FHAE THRIEFM, I HBEASILH Life Fitness BRFZHL ©

Life Fitness & F X AR

(800) 351-3737 =X (847) 451-0036

ERE R BBV EEERIENFE

Life Fitness Lifecycle® EAT\(2 5 BB SRR 7975 R BIRB B2 MRS L -

ol

BUILT TO LEAD

©2009 Life Fitness > Brunswick Corporation f9—{E5 &8 o {REZFTERER) o (&
Life Fitness = Brunswick Corporation HIFIHZ °

MO051-00K66-D010 1.09




95R 2|Z 4 E lifecycle: & Xf&7H

g X &




=5fefLICH

M3l MES olsstAAH = HE sHAEL )
LLIEF7V2o5S
Cle B S22 oiild =8 ™MX= 2|HAHE Lifecycl
St w20 2 MAx[sIEE FHEASH
2| ZHHE Lifecycle® 25 XA MHE Hix|st HAE D21
Cl22| 52 AtdES -5 Fols FAHAL.



Ao, F=AUX 2R, L= ClEst 20| o] MES Hix|5HK] OMMAIL

2= AMHIF B{HHLE A EQ}LE ME LEI} 2ol 22 A 25X OpAI=2

A2 ModMof| Lot Q= S 2 Life Fitness 1020 X[ 2 AH| A0 QI2t6IAIAI 2,

2= ANN™MHAE TV =472 302 x| (76cm) Bt 2 21HE T Hix|stX| OINAI2

25 XANMHE FIIZ dHix|g B F ek 2UE Alole] ZHM(EM)E IS /s

oA SUNK| 42921%|(107cm) ECt J42H| Hix|SHX| OFMAIL

2= AMH FHo| HHop 17 SaF 242 Zoj=E0| EE SHAIL

HiE dRieb S M2E #|27| Mol ZatEl £& =4t v|Wsto] dxte| HE=S

EQISIMAI2. FE0| gl B A2 AYEAMO| L2l U= HSZ Life Fitness 012 x| ¥
% H AXIE HAsAAIQ



—_ = T — =1
Z=gste ol Ee8t 3
XA #2 At H|E=S2tols|, 6mm 82 =2tole{el 2fA, ULmE, 17mm 23 a} 2HH
HE MY
1| FIIE 2 w2k 1 [ 2 | M10 X 90MM LIAt S
0017-00101-2035
3 | X} LIAL T2k 1 |4 |ClAaEgo & T2k
0017-00101-1796
5 | sl9d &) T2k 1 |6 |M5X14MM X} LEAL T2k
0017-00101-1940
7 | $iSH} 2k 1 | 8 | M8X20MM LA} 22k
0017-00101-1881
9 | M8 2tM T2 10 | 10 | B5 MU gy T
0017-00104-0469
11 | M8 X 16MM LA} 2k 2 12 | I =
0017-00101-2030
13 | 25 Mut T2k 1 | 14 | Shol T2k
15 | M8 X 60MM L}A} T2k 4 |16 | M3 =5 (Engage 202t sHE) T2k
0017-00101-2018
17 | Mgl IE=E(Engage 2&0l2t sHE) =21 |18 | M5 24M ek
0017-00104-0494
19 | HEE T2k 1 |20 |2 TFHE T2k
21 |1 A= Tk 1

Of

@
I

1 2 3 4

6 7

8

9 10

11 12 13

Il
1

4

Julll
15 1

6




HiS FIES HE|X| otyAI2, XIS obxl= ol 2R 2& 4R
A& H L
1. AREd T2 ool HEUE F28AL.
2. 2% I3 7Y SHIAA)E ISt X FSUCh AR FI
£ Mstn 3y3ekC)g Tx wez ojwduch = o x| s&Uch
3. 2% o/ HSeDH(E)S ¥t 799l HAKD)E MR UL
@A BEEONE M A9 F&UCh
4. FIls SHAMNE ¢W FREF)Z Loidsuch. HEZ(19), 2 THE20)
1 THEERNS A 20| FIIs SF|9f U AU fIXAF|D HHE
3712l M10 x 90mm LHAH2)E At83H0 $II5 SXI& HFYLCL LHALES
50-55L|E m2EZ ZYuCh
81 $7|5 S*E o4¥ FHo| Lojgds uf 2olo{it =2
RES FostdA.
&AM MoEt A= il LHAKND)E At83to] 215 o
HEHINE)E Al AR
UM HMOEt 1% I LIAKB)E AHESH0]
SYIA(C)S ChAl HRISHCE LIAE
30-33L|E mMPEZ ZQuch A% I3 7Y
Z2(A)E HM9lxlo FEUCL
@ 25 MEKG)o| ¥H HEHIH(E)et BHtES

.|

(
ofgizZoz Hojgdsu ok 191 AXp LEAK3)2t
NPl HALE EESH YU LAE

h
5. Foles & Ef3H)ol i A= 2bolo tiE5S AFHCh
ClaZgol 2&5@4)2 & 2a2i3l(H) Jtolol| &Ll FIIs S=I(1)
oM L2 F 25 70l2(), HWEHZ 2olE(K) X HX| 20l0(L)E
ClaZgo] 25 Ao s 2|x[of AZE L ch

5

FHi: C-SAFEE A8 42 UES®Z oS 2
AAELCE OlHUHE AIEE Z2 HEK{Z o]
Tof| AZE LY,

Engage &Z(15" LCD) Zx|o| A=

FIls Sx(1)0M L2 5= Fol=2(M)s HAZEe 0]

=2&9| Aol AZ g

#2u: 2E AR M| ARETEE SHYAL.
MR = Fole2 2 B3l S Il U
etolof oiEE %[0 FgLch ofmet A FHE

O

- -

o
o

=252 & B2 flol gisHoh =
2& SHo| =1 4919 LHAKB)E Al
L

Cf. LHAEE X|LpR[A] Z=0|

TR ]
) .

n
ZIFyr oA H
Dl
to

e

i
rm
Mm——
_O'L
~
[P
o




AEBHT)E D22 Zo| &Lk 2919 M8 x 20mm LEAK8)2t 27| M8
OFM(9)E 22t LSS0 Ztztel WSHIS ZtA Za(N)oll DHECL
&3 DS Mol HSute] S MM Bl 2o A =aelo| of2f%
Zoll 7glob ghuich

MEHIOA LH2 Auts SH[012(0)2 ZA Za|lof fIxlt S EM(P)ol
o1 gtuct

B HUEDL M| ARETE AL

2742 M8 x 16mm LtAF(11)2f 2742 M8 2fAM( AtEst
ZE(10)s A = dN)ol| DFEH oL HAFS EESHA
LALS RILEA[H| ZO|X| DFMAI2.

L
1

o
A 2o DHSLCL LIAE S50 meluict,
x|LERI3 0| DhAAIL.,
B4 MEN13)2 ORI Zo| B Muk wale] @&t
Mohz DHETE oesl S-S

4742 LIAH15)E AtEstol SH0|(14)E =AM = (N)oll FEeruct
LIAFS EE6tH ZU ok LAFS XILER|H| Z0[X| ORHAI2,



(L]
m
=]
(]
Q
«Q
(1)
rH
g
0
b=l
1o
ox
40

X2 AIBE EHZ 0| ToMAL

MZE U4 x2% 5 BH0M B ZTS MHsch s
x2t2 Mol 22(16) Lol BABCL Lofx xd x2S
MxE mela m2W weal guch Y4 zZolM L BE
ZES MHstn e 222 O 2ol B4 =alol ofeiZof
RESEINIEY

e BE(17)2 Y0 HHEF(Q) OFENR BT LA SHUEZS
olclof HUe BER)e] MEE 230 Ax|ch diE MY
A== RofM FA| obzfol Eakgrich

W BF sHlolE(S)n UIEND AHol2ME olciof e 2o
QiZ gt

el I=E MY 220 AR

ojcjof Z{4E HEE A3

a. &Y TVE 12V M9 ( )
b. ENGAGE ZZ(15”" LCD)2 36V 2§ X«

c. U5 33 dH(EH

d IE

LA HES9/3: C-SAFE L= 0|yl ®\




=21 x|

Zo| 6521%|/165cm
L4 H| 2721%|/68.5cm
=0| 5321%|/134.6cm
=3 214142 = /97kg

a5 ® MY AR

v 2E AZERI 20N J=X| el ok
v E|ZEHE Lifecycle® 25 AT H=5| +H HEjo[o] At HIX| =tolgict
(M HdEME FZFHAIL)

0
o
L
Inl

v 2E 78 M HEJ oM J=X| EHelE

>
ol
b
o
>
i
o
B
ol
>
>
to

=
v E|ZHHE Lifecycle® 2& ATHHE ALE3510| Mol AHE HAHME 20| HEAA2,

2|HHE Lifecycle® 28 ATHE 2SsHEI| Mol AL2 dHAMol HES Bt=EA| =X[slof ot 2|HH
E Lifecycle® 2& AMIHOF ALZ MYAMol| dHE 2 XSSHA| o™ ALE MM Lot A= It

Life Fitness A{H|A MIE{0| M2I5HAA|L.

Mo

Life Fitness 124 X|@ MH|A

(800) 351-3737 fE= (847) 451-0036
Matstr| Mol 22 $HEet A HSE =elstn o2 F4
#stel Life Fitness 2|ZIHE  Lifecycle® & &
J|IM =0 U&EHC

a2l

BUILT TO LEAD

© 20009 Life Fitness, Brunswick Corporation At} £A, ZE HzZ| ER]. (o
Life Fitnessi= Brunswick Corporation2| A& L|c},

M051-00K66-D010 1.09






